ssamons. FCC TEST REPORT Report No. : FR452305A

Appendix C. Radiated Spurious Emission Test Data
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ssamons. FCC TEST REPORT Report No. : FR452305A
Relative Humidity : 22 ~23C
Test Engineer: Jerry Xu e | A1 ~ 429
<CDD mode>
Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation Channel | Frequency gg:g RU Sample
Mode 1 2400-2483.5 CDD 1s4T 802.11b 01 2412 1Mbps - 1
Mode 2 2400-2483.5 CDD 1s4T 802.11b 06 2437 1Mbps - 1
Mode 3 2400-2483.5 @ CDD 1S4T 802.11b 11 2462 1Mbps - 1
Mode 4 2400-2483.5 @ CDD 1S4T 802.11g 01 2412 6Mbps - 1
Mode 5 2400-2483.5 | CDD 1S4T 802.11g 06 2437 6Mbps - 1
Mode 6 2400-2483.5 CDD 1S4T 802.11g 11 2462 6Mbps - 1
Mode 7 2400-2483.5 CDD 1S4T | 802.11BE EHT20 01 2412 MCSO0 - 1
Mode 8 2400-2483.5 CDD 1S4T | 802.11BE EHT20 06 2437 MCSO0 - 1
Mode 9 2400-2483.5 CDD 1S4T @ 802.11BE EHT20 11 2462 MCSO0 - 1
Mode 10  2400-2483.5 CDD 1S4T | 802.11BE EHT40 03 2422 MCSO0 - 1
Mode 11 | 2400-2483.5 | CDD 1S4T @ 802.11BE EHT40 06 2437 MCSO0 - 1
Mode 12 | 2400-2483.5 | CDD 1S4T @ 802.11BE EHT40 09 2452 MCSO0 - 1
Mode 13 | 2400-2483.5 | CDD 1S4T @ 802.11BE EHT20 1 2412 MCSO | RU52*4 1
Mode 14 | 2400-2483.5 | CDD 1S4T @ 802.11BE EHT20 11 2462 MCSO | RU52*4 1
Mode 21 | 2400-2483.5 | CDD 1S4T 802.11g 10 2457 MCSO | FullRU 1
Mode 22 | 2400-2483.5 | CDD 1S4T @ 802.11BE EHT20 02 2417 MCSO | FullRU 1
Mode 23 | 2400-2483.5 | CDD 1S4T @ 802.11BE EHT20 03 2422 MCSO | FullRU 1
Mode 24 | 2400-2483.5 | CDD 1S4T @ 802.11BE EHT20 10 2457 MCSO0 | FullRU 1
Mode 25 | 2400-2483.5 | CDD 1S4T @ 802.11BE EHT20 9 2452 MCSO0 | FullRU 1
Mode 28 | 2400-2483.5 | CDD 1S4T @ 802.11BE EHT40 09 2452 MCSO0 - 2
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

Summary of each worse mode

Mode Modulation Ch. (":\;ﬁ'(l) (dgizlellm) (dléilln;'/i/tm) M(?jrg)in Pol. 'Z?/Zk Result Remark
1 802.11b 01 @ 2260.00 53.02 54.00 -0.98 \% Average Pass | Band Edge
1 802.11b 01 | 4824.00 41.14 74.00 -32.86 H PEAK Pass Harmonic
2 802.11b 06 | 2286.00 52.82 54.00 -1.18 \% Average Pass | Band Edge
2 802.11b 06 | 7311.00 43.14 74.00 -30.86 H PEAK Pass Harmonic
3 802.11b 11 | 2310.00 53.10 54.00 -0.90 \% Average Pass  Band Edge
3 802.11b 11 | 7386.00 42.84 74.00 -31.16 H PEAK Pass Harmonic
4 802.11g 01 | 2389.95 51.72 54.00 -2.28 V | AVERAGE @ Pass | Band Edge
4 802.11g 01 | 4824.00 41.34 74.00 -32.66 H PEAK Pass Harmonic
5 802.11g 06 | 2389.95 49.19 54.00 -4.81 \% AVERAGE Pass  Band Edge
5 802.11g 06 | 7311.00 42.33 74.00 -31.67 \% PEAK Pass Harmonic
6 802.11g 11 | 2483.50 52.95 54.00 -1.05 \% AVERAGE Pass  Band Edge
6 802.11g 11 | 7386.00 43.00 74.00 -31.00 \% PEAK Pass Harmonic
7 802.11BE EHT20 01 | 2389.95 52.57 54.00 -1.43 \% AVERAGE Pass  Band Edge
7 802.11BE EHT20 01 | 4824.00 41.31 74.00 -32.69 \% PEAK Pass Harmonic
8 802.11BE EHT20 06 | 2389.95 48.74 54.00 -5.26 \% AVERAGE Pass  Band Edge
8 |802.11BE EHT20 06 | 7311.00 42.11 74.00 -31.89 \% PEAK Pass Harmonic
9 |802.11BE EHT20 11 | 2484.70 52.11 54.00 -1.89 H AVERAGE Pass  Band Edge
9 |802.11BE EHT20 11 | 7386.00 43.06 74.00 -30.94 \% PEAK Pass Harmonic
10 802.11BE EHT40 03 | 2388.39 53.22 54.00 -0.78 H AVERAGE Pass | Band Edge
10 802.11BE EHT40 03 | 7266.00 42.52 74.00 -31.48 H PEAK Pass Harmonic
11 802.11BE EHT40 06 | 2483.50 53.24 54.00 -0.76 \% AVERAGE Pass | Band Edge
11 802.11BE EHT40 06 | 7311.00 43.24 74.00 -30.76 \% PEAK Pass Harmonic
12 802.11BE EHT40 09 | 2486.08 53.29 54.00 -0.71 \% AVERAGE Pass  Band Edge
12 802.11BE EHT40 09 | 7356.00 42.97 74.00 -31.03 H PEAK Pass Harmonic
13 802.11BE EHT20 1 2386.44 50.01 54.00 -3.99 \% AVERAGE Pass | Band Edge
13 802.11BE EHT20 1 - - - - - - - Harmonic
14 802.11BE EHT20 11 | 2484.16 51.60 54.00 -2.40 \% AVERAGE Pass | Band Edge
14 802.11BE EHT20 11 - - - - - - - Harmonic
21 802.11g 10 | 2483.50 52.07 54.00 -1.93 \% AVERAGE Pass  Band Edge
21 802.11g 10  7371.00 42.42 74.00 -31.58 \% PEAK Pass Harmonic
22 |802.11BE EHT20 02 | 2389.95 51.87 54.00 -2.13 \ AVERAGE Pass  Band Edge
22 |802.11BE EHT20 02 | 7251.00 42.03 74.00 -31.97 \% PEAK Pass Harmonic
23 |802.11BE EHT20 03 | 2389.82 51.28 54.00 -2.72 H AVERAGE Pass | Band Edge
23 |802.11BE EHT20 03 | 7266.00 41.91 74.00 -32.09 \% PEAK Pass Harmonic
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

Mode | Modulation Ch. (":\;ﬁ'(l) (dgizle/;) (dléilln;'/i/tm) M(?jrg)in Pol. 'Z?/Zk Result | Remark
24 802.11BE EHT20, 10 @ 2483.50 52.74 54.00 -1.26 H | AVERAGE @ Pass | Band Edge
24 802.11BE EHT20, 10 @ 7371.00 42.64 74.00 -31.36 \Y PEAK Pass Harmonic
25 802.11BE EHT20, 9 | 2483.50 52.61 54.00 -1.39 V | AVERAGE Pass | Band Edge
25 802.11BE EHT20, 9 | 7356.00 42.55 74.00 -31.45 \Y, PEAK Pass Harmonic
28 802.11BE EHT40 09 @ 2487.82 51.84 54.00 -2.16 V | AVERAGE Pass | Band Edge
28 802.11BE EHT40 09 @ 7356.00 43.10 74.00 -30.90 H PEAK Pass Harmonic
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samanas. FCC TEST REPORT

Report No. : FR452305A
Radiated Spurious Emission Test plots
1
Mode Band Edge
2400-2483.5_802.11b_CHO1_2412MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
5.0 1 MRA‘M 50
b men it el ; st 4
g Atk
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2386.85 59.10 74.00 -14.99 50.89 32.16 7.1 37.05 6.0 0@ 33PEN 1 2412.00 116,41 74.00 42.41107.95 32.33 7.4 37.81 6.00 308 33 PEM
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 W
95 95
813 813
5.0 50
FCC PABR 15C (AVG) FCCPART15C (AVG)
s 1 ! s
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 238683 47.33 5400 -6.67 39.01 3017 7.0 37.05 6.00 308 33 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 240200 11201 54.00 58.00 103.56 3232 7.4 7.61 6.00 388 33 AVERAGE
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Mode Band Edge

2400-2483.5_802.11b_CHO1_2412MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) :
1134 1134
i1 95
B PART 15C B FCCPART15C
H 1\»‘/\‘( Hl wm
b b i |
48 4B.Bmwwwwww
Peak
125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 386,44 6155 74.00 -12.45 53.34 3216 7.00 37.05 6.0 199 124 PEAK 1 2412.00 123.07 74.00 49.07 14.61 32.33 7.4 37.01 6.00 199 124 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
2
138 1138
175 975
"3 i3
850 850
LA FOC PAAT e (v 1 FCCPART 15C (AVG)
s ] “
Av
g s 15
163
163
[ 100 1400. 1800. 210, 2600. 3000
Pl 3. 2162 268, i, M4 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read At Cable Preamp  Aux APos TPos fre Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark -
- Wiz dBud/n dBuv/m B BV dBfw B B B e deg
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 2260.00 53.02 54.00 -0.98 46.00 3122 691 3711 6.00 252 33 Average
1 238657 5100 S4.00 -1.00 4278 3217 7.10 37.05 680 199 124 AVERAGE 7 241200 118.26 5400 64.26 109.80 32.33 .14 3781 680 199 124 AVERAGE
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305A

Pol. Horizontal Vertical
mLevel(dBle] o Level (dBuVim)
138 1134
915 915
iy FCC PART 15C i FCC PART 15C
650 5,
FCCPART 15C (AVG) FCCPART 15C (AVG)
Peak s 1 L ' 1 —
I S i
Avg 35 3!
163 163
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
143400 4114 74.08 -32.86 62.30 3410 105 6549 0.0 --- PEAK 143400 40.97 74.80 -33.03 62,13 3410 103 6549 0.0 - --- PEMC
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2
Mode Band Edge - L
2400-2483.5_802.11b_CHO06_2437MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
B FAll PART 15C B FCCPART15C
50 1 MWV'I(’ a0
b i LN L R
P — 4h ¥
48 44
Peak
125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 237058 58.67 74.00 -15.33 50.63 32.81 7.8 37.05 6.00 108 13PEN 1 2437.00 116,36 74.00 4236 107.75 3.3 7.18 36.95 6.0 108 13 PEM
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
18 1138 i
175 975
"3 i3
850 850
FOC PARTH6C (A4 1 FCCPART 15C (AVG)
48 1 s
Av
g s 15
163
163
[ 100 1400. 1800. 210, 2600. 3000
Pl 3. 2162 268, i, M4 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read At Cable Preamp  Aux APos TPos fre Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark -
- Wiz dBud/n dBuv/m B BV dBfw B B B e deg
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 2254.00 43.03 5400 -5.97 40.92 3127 694 3710 6.00 108 13 Average
1 238618 44.85 5400 -9.15 36.64 3216 7.10 37.05 6.00 100 13 AVERAGE 1 43700 111,66 5480 57.66 103.05 32.38 7.18 36.95 6.0 108 13 AVERAGE
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Pol. Horizontal Fundamental

1H|.ﬂd(dmlwml

138

a5

i | FCC PART15C

B0 s

1 WWHVM Pl b, S 4 A A\IFM " Jod

488
Peak Blank

35

163

U U5 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 8770 5836 74.00 -15.64 49.46 3148 7.6 3684 600 1@ 13 PEM

Lol

134
915 \[\

\ FCC PART 15 V)
48 L 1

Av Blank
9 18

163

U4 52 64, 6. 8. 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2498.68 4493 54.00 -9.07 35.% 3250 7.8 3681 600 108 13 AVERAGE
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Mode Band Edge - L

2400-2483.5_802.11b_CHO6_2437MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) :
1134 1134
i1 95
B PART 15C B FCCPART15C
I
50 1 N/\M‘ B0 w
"MMWWW‘ ml' YaLTy '| el " "y Ly
48 488
Peak
125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138371 60.46 74.00 -13.54 5077 3.4 700 37.05 6.0 193 126 PEAK 1 437.00 12376 74.00 49.79 115.09 32.3 7.18 36.95 6.0 193 126 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
2
138 1138
175 975
"3 i3
850 850
FORART 15 AV 1 FCCPART 15C (AVG)
Y ] ! L
Av
g s 15
163
163
[ 100 1400. 1800. 210, 2600, 3000
Pl 3. 2162 268, i, M4 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read At Cable Preamp  Aux APos TPos fre Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5705 4714 5400 -6.06 39.82 388 7.9 37.05 6.00 193 126 AVERAGE

Mz dBuv/n dBuv/m B B dBfm B B B o deg
1 2286.00 5282 3400 -L18 45,70 3L77 6.9 7.0 600 193 126 Average
1 0437.00 119.08 54.080 65.00 110.39 32.3 7.18 36.95 6.80 193 126 AVERAGE
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Pol. Vertical Fundamental
1H|.M(dmlwml
HM\J\
a5
B3
)\m FCC PART15C
1l W
i T PO TS N A SO A
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249634 60.41 74.00 -13.59 5146 3249 7.18 36.82 600 193 126 PEMC

Lol

134

FCC PART15C (AVE),

48 1 1]

Av Blank
9 18

163

U4 52 64, 6. 8. 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48630 47.15 5400 -6.85 38.26 3247 7.6 3684 600 193 126 AVERAGE
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Pol. Horizontal Vertical

mLeveI(dBqu] i Level (4Bu/m)

1138 134

915 975

i FCCPRT1C 3 FCCPRT1C

650 5,

FCC PART 15C (AVG) FCC PART15C (AVG)
m al
1 l ol 1

Peak A WMWW

35 !
Avg

163 163

3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 457400 4130 74.00 -32.70 62.40 3414 10.29 5.5 0.00 === PEAK 1457400 40.97 74.80 -33.03 6207 3414 10.29 5.5 0.00 -~  --- PEAC
1 3108 43.14 74.88 -30.86 60.99 35.72 1IL72 66.29 0.08 PEAK 1 73108 42.31 7480 3169 6R.16 3572 1M.72 6.9 8.0 - --- PEAC
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3
Mode Band Edge - L
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
T |
SSIUM M ! . W
48 448
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2489.9 59.29 74.00 -14.71 50.37 3248 7.7 36.83 6.0 373 168 PEAK 1 2462.00 117.10 74.00 43.10 108.36 32.42 7.2 36.9 6.0 373 168 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 138 *
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
s 1 s M [
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2486.50 46.03 S4.00 -7.97 37.14 32.47 7.26 36.84 6.80 373 168 AVERAGE 1 2462.00 112,35 54.00 58.35 103.61 32.42 7.2 369 6.80 373 168 AVERAGE
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3
Mode Band Edge - L
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
B { ' FCCPART 15C B FCCPART15C
\
65.0N}'“ W 1 a0
A
448 BB Bty et
Peak
125 125
163 163
2440 52 U, 6. 2488, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2488.72 68.53 74.00 -13.47 5163 3248 7.26 36.84 6.0 188 124 PEN 1 2460.00 121,33 74.00 47,33 112.57 3243 7.2 36.89 6.0 188 124 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
2
1134 138
175 95
"3 i3
850 850
N FOC PART H6C AV 1 FCCPART 15C (AVG)
W f L
Av
g s 15
163
163
[ 100 1400. 1800. 210, 2600. 300
M4 52 U, 6. 2488, 200 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Gable Preanp  Aux Mos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Renark -
- Mz dBuv/n dBuv/m B B dBfm B B B o deg
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 2310.00 5300 5400 -0.90 45.80 3140 6.9 37.08 6.0 199 318 Average
1 4870 43,91 5400 -5.09 40.01 3248 7.26 36,84 6.00 188 124 AVERAGE 1 246200 116.45 5400 62.45 10771 32.42 7.2 36.98 6.0 188 124 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C14 of C120
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sammanae. FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical

mLevel(dBqu) i Level (4Bu/m)

1138 134

915 975

i FCCPRT1C 3 FCCPRT1C

650 5,

FCC PART 15C (AVG) FCC PART15C (AVG)
m al
1 1 A A il . T

Peak o WWM'W . Mw

35 !
Avg

163 163

3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 492400 4L.67 74.00 -30.33 62.69 34.19 10.35 65.56 .00 === PEAK 1492400 4119 74.80 -32.81 6221 34.19 10.35 €5.% 0.00 ---  --- PEAK
1 73608 42.84 74.88 3116 60.80 35.80 1273 66.49 .08 --- PEAK 1 738608 42.66 74.80 -31.34 60.62 35.88 1273 6649 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
I
1138 1138
95 95
B | FCE PART 15C B FCCPART 15C
Bl W W B0 \
L N By 14, e
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 21389.95 66.94 74.00 -7.06 58.68 32.20 7.01 37.05 6.6 1ol 291 PEAK 1 2412.00 118,66 -----v -=--=- 11828 32,35 7.4 37.60 6.00 101 291 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
FCC PART1C (AVG) FCCPART15C (AVG)
488 488 M ——
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 49.00 S4.00 -5.00 40.74 32.20 7.01 37.05 6.0 1Al 291 AVERAGE 1 2412.00 10873 ---evv -vmees 10827 3235 7.4 37.60 6.00 101 291 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C16 of C120
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ssamons. FCC TEST REPORT Report No. : FR452305A

Mode Band Edge

2400-2483.5_802.11g_CHO1_2412MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
T
1138 1138
95 95
B FCA PART 15C B FCCPART 15C
i
0 WWWWW \V‘\M B0
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.80 67.46 74.00 -6.54 59.20 2.0 7.1 37.05 6.0 221 270 PEMK 1 412,00 124,18 ---eev -vnees 11569 32,31 7.3 37.63 6.0 21 270 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
1 FCC PART 1C (AVG) FCCPART15C (AVG)
s A @ R/_,,,/”J
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 5L72 5400 -L.28 43.46 32.20 7.1 37.05 6.0 221 270 AVERAGE 1 2412.00 113,66 ----vv -=-om- 105,05 3231 7.3 37.63 6.00 20 270 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C120
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305A

Pol. Horizontal Vertical
meel(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
iy FCC PART 15C i FCC PART 15C
650 5,
FCCPART 15C (AVG) FCCPART 15C (AVG)
Peak e 1 AR ' Ty
Wi i
Avg 35 3!
163 163
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 452400 4134 74.80 -32.66 62.50 34.18 10.23 65.49 .00 === PEAK 1452400 4103 74.80 -32.97 6219 3410 10.23 65.49 0.00 -~  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C18 of C120
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FCC TEST REPORT

SPORTON LAB. Report No. : FR452305A
5
Mode Band Edge - L
2400-2483.5_802.11g_CHO6_2437MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B [ FCCPART 15 B FCCPART 15C
%
5.0 i 50
TR " b I
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2380.80 58.53 74.00 -15.47 50.36 32.13 7.09 37.05 6.0 108 21 PEN 1 37,00 12024 --veev ovneee 1165 32,37 7.18 369 6.00 100 21 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 W
95 95
813 813
5.0 50
FCCPART15C (AVG)
u T 8 M
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 23883 47.07 5400 -6.93 38.84 318 7.0 37.05 600 108 21 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 2437.00 111,64 ----vv ==-e- 103,85 337 7.08 3696 6.00 188 21 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C19 of C120




samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Horizontal Fundamental
mLeveI(lelel
1138
a5 ,\
3 7
W FCC PART15C
5
650 i
R Wb bt st
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2498.50 57.84 74.00 -16.16 48.87 3150 7.8 3681 600 1@ 21 PEM

mLﬂd(ﬂ&lWﬂl}
138
97.5/\
B3
FCC PART15C [AVE)
488 — !
Avg Blank
35
163
U U5 4, U6, 488, 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 248350 46.04 5400 -7.% 37.16 3147 7.6 3685 600 108 21 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C20 of C120
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ssamons. FCC TEST REPORT Report No. : FR452305A

Mode Band Edge - L

2400-2483.5_802.11g_CHO6_2437MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
61 1~M B0 M
A bttt Matdh o
vl Ly L %
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.56 6114 74.00 -10.06 52.89 32.20 7.10 37.05 .80 115 360 PEAK 1 M37.00 1471 --veev ommees 11615 32,36 7.7 3697 6.0 115 360 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
FCCPART15C (AVG)
s ' s M
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 49.19 S4.00 -4.81 40.93 32.20 7.01 37.05 6.0 115 360 AVERAGE 1 37,00 115,52 --veev ovmeee 10696 3236 7.7 3697 6.00 115 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C120
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samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Vertical Fundamental
1H|.M(dmlwml
113}.““”\
a5 i
9 .
M FCC PART15C
B4 %WM‘: 1
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2489.14 59.57 74.00 -14.43 50.66 3248 7.7 3684 600 115 360 PEMC

Lol

134

FCC PART15C (AVE),
1

488 -

Av Blank
9 18

163

U4 52 64, 6. 8. 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 248974 47.65 5400 -6.35 38.73 3048 7.7 3683 680 115 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C22 of C120
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



sammanae. FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical

mLeveI(dBqu] i Level (4Bu/m)

1138 134

915 975

i FCCPRT1C 3 FCCPRT1C

650 5,

FCC PART 15C (AVG) FCC PART15C (AVG)
m al
! e | 7 g

Peak ‘J‘MMWWW [T W

35 !
Avg

163 163

3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 457400 40.9 74.00 -33.02 62.88 34.14 10.29 5.5 0.00 === PEAK 1457400 4113 74.80 -32.77 6.3 3414 10.29 5.5 0.00 -~ --- PEAC
1 T3LGE ALY 7488 322 S9.64 3572 1L72 6629 .08 --- PEAK 1 73108 42.33 7480 3167 6018 3572 1M.72 669 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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FCC TEST REPORT

SPORTON LAB. Report No. : FR452305A
6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
5.0 WJf M i 50
#4 45,3WMM W
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 49418 58.42 74.00 -15.58 49.48 3249 7.7 36.82 6.00 108 M4 PEN 1 462,00 11314 --veev oomeee 10440 3242 7.2 3690 6.00 100 24 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
B 1 s
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248450 4489 S4.00 -9.11 36.01 32.47 7.26 36.85 6.0 108 24 AVERAGE 1 2462.00 103,35 --veev womees 94,61 3242 7.22 3690 6.00 100 24 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C24 of C120
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ssamons. FCC TEST REPORT Report No. : FR452305A

Mode Band Edge

2400-2483.5_802.11g_CH11_2462MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
i
ot b npitpggy iy
48 U8B oo
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 483.62 67.71 7400 -6.29 58.83 32.47 7.26 36.85 6.00 108 52 PEM 1 2462.00 119,41 --veev ovmees 116,64 3243 7.3 36,89 6.00 100 52 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1134 1
95 95
813 813
5.0 50
1 FCC PART15C (AVG) FCCPART15C (AVG)
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 52.95 54.00 -1.05 44.07 32.47 7.26 36.85 6.0 108 52 AVERAGE 1 2460.00 109,48 ----vv -vnem- 100,63 3243 7.3 36,89 6.00 100 52 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C25 of C120
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sammanae. FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical

mmﬂ'lﬂﬂ“’"ﬂ) i Level (4Bu/m)

1138 134

915 975

i FCCPRT1C 3 FCCPRT1C

650 5,

FCC PART 15C (AVG) FCC PART15C (AVG)
m al
i ] 1 ¢ A

Peak I — g ——

35 !
Avg

163 163

3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 492400 4L74 74.00 -30.26 62.76 34.19 10.35 65.56 0.00 === PEAK 1492400 4124 74.80 -32.76 626 34.19 10.35 €5.% 0.00 ---  --- PEAK
1 73608 4271 74.88 -31.29 60.67 35.80 1.7 6649 0.08 --- PEAK 1 73608 43.00 74.00 -31.00 60.95 35.88 1273 6649 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C26 of C120




SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

7
Mode Band Edge
2400-2483.5_802.11BE EHT20_CHO01_2412MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FOg PART 15C B FCCPART 15C
Bl W "\/M \W\ B0 &
etk bbbt
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 386,57 62.74 74.00 -11.26 54.52 32.17 7.10 37.05 6.60 142 275 PEMK 1 412,00 11576 ---evv ovnees 107,38 32,33 7.4 7.6 6.0 102 275 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
FCC PARRSC (AVG) FCCPART15C (AVG)
s ] 48.8\/—/J e
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138774 47.58 5400 -6.42 39.35 3218 7.0 37.05 6.0 102 275 AVERAGE 1 2412.00 105,35 ---eev ovmees 96.87 3233 7.15 37.08 6.00 102 275 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C27 of C120
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

7
Mode Band Edge
2400-2483.5_802.11BE EHT20_CHO01_2412MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B ) FCY PART 15C B FCCPART 15C
\
SSIUWWW«NM M M . Wit el
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.56 69.20 74.00 -4.00 60.95 32.20 7.10 37.05 6.00 126 278 PEMK 1 2412.00 121,08 -----v -=nem- 11259 32,31 7.3 37.63 6.00 126 278 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
FCC PARTISC (AVG) FCCPART15C (AVG)
N —— mM —
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 52.57 5400 -1.43 4431 3220 7.1 37.05 6.0 126 278 AVERAGE 1 2412.00 118,72 ---eev ovnees 10231 3231 7.3 37.63 6.00 126 278 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C28 of C120
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sammanae. FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical
mLeveI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
iy FCC PART 15C i FCC PART 15C
650 5,
FCCPART 15C (AVG) FCCPART 15C (AVG)
Peak 8 1 g b 1 .
T " 4
Avg 35 3!
163 163
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 452400 4L13 74.80 -30.87 6.29 3410 10.23 65.49 @.00 --- --- PEAK 1 452400 4131 74.80 -32.69 62.47 3410 10.23 65.49 0.00 -~  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C29 of C120

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamons. FCC TEST REPORT Report No. : FR452305A

Mode Band Edge - L

2400-2483.5_802.11BE EHT20_CHO6_2437MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B wy ) FCCPART15C B FCCPART 15C
il
5.0 1 50
R b Dol Mt
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 380,54 60.55 74.00 -13.45 5238 3213 7.09 37.05 6.0 17 277 PEMK 1 M37.00 12116 ---evv ovmeee 11253 32,38 7.9 3694 6.0 117 277 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
FCCPART15C (AVG)
iy [ 4B.Bf//v~“ﬁ ]
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138553 46,52 5400 -7.48 38.31 32.16 7.1 37.05 6.0 117 277 AVERAGE 1 2437.00 118,16 ----vv -vnees 10154 3238 7.19 3695 6.00 117 277 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30 of C120

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Horizontal Fundamental
1H|.M(dmlwml
o
a5 \’(\“M
i Y by FOPRTIAC
o
650 ¥ %, WM 1
bbbk
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2489.44 60.17 74.00 -13.83 5126 348 7.7 3684 600 17 177 PEMC

Lol

134

I

i ™

FCC PART15C [AVE)
s &

Avg Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 248350 4652 5400 -7.48 37.64 347 7.6 3685 680 117 277 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C31 of C120
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamons. FCC TEST REPORT Report No. : FR452305A

Mode Band Edge - L

2400-2483.5_802.11BE EHT20_CHO6_2437MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
B0 WWW B0
Lsirde ¥ i, yl i . it LW
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.30 62.31 74.00 -11.69 54.07 32.19 7.1 37.05 6.0 153 B PEAK 1 37,00 125,82 --vnev oomees 1726 32,36 7.7 3697 6.0 153 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
FCCPART15C (AVG)
P 4a.a\/~/,ruu ——
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 43.74 5400 -5.26 40.48 2.0 7.1 37.05 .80 153 B AVERAGE 1 437,00 114,68 ----vv -vnee- 106,12 32,36 7.7 3697 6.0 153 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C32 of C120

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Vertical Fundamental

IHL\wel(cmll\ll'lln]

1133% \M

a5 WM

B3 *

4 ) FCC PART15C
650 Ma Wwv | 1
M“MWWWWW

488
Peak Blank

35

163

U U5 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 248944 6220 74.00 -11.50 53.9 348 7.7 3684 600 153 BPEM

1H|.M(dmlwml
138
a5

I\
B3
650

FCC PART15C [AVE)
4 ]
Avg Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 283.60 46.76 54.00 -7.M4 37.86 3148 7.6 3684 600 153 O AVERAGE

Sporton International Inc. (Kunshan) Page Number : C33 of C120
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



sammanae. FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical
mLevel(dBqu) i Level (4Bu/m)
1138 134
915 975
i FCCPRT1C f FCCPRT1C
650 5,
FCC PART 15C (AVG) FCC PART15C (AVG)
m L al A
1 " az 1 RTT.ar WW
Peak sy AR T— g
35 !
Avg
163 163
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 457400 40.65 74.00 -33.35 6L75 34.14 10.29 5.5 0.00 === PEAK 1457400 40.92 74.80 -33.08 6202 3414 10.29 5.5 0.00 -~  --- PEAC
1 73108 42.83 74.88 3197 S9.88 35.72 1IL72 6629 .08 --- PEAK 1 73108 4211 7480 3189 9.9 35.72 172 669 A0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C34 of C120




SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

9
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH11_2462MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B ‘ ) FCCPART 15C B FCCPART 15C
i T
0 W,PWN Ww 0 M
48 L TR
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 24859 70.47 7400 -3.53 6158 32.47 7.26 36.84 6.0 108 277 PEMK 1 462,00 115,23 --veev wvmeee 106,46 3243 7.3 36,89 6.00 100 277 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 |
95 95
813 813
5.0 50
1| FCCPARTASC (AVG) FCCPART15C (AVG)
4“»_// i f/ e —
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48470 5211 5400 -1.69 43.23 32.47 7.26 36.85 6.0 108 277 AVERAGE 1 2460.00 104,59 --veev ovnees 95,82 3243 7.3 36,89 6.00 100 277 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C35 of C120

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

9
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH11_2462MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
T
55'0W WM .
bt sy A
48 448
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48428 67.96 74.00 -6.04 59.88 32.47 7.26 36.85 6.00 124 276 PEAK 1 2460.00 120,70 ----vv -vnee- 1208 3241 7.21 3692 6.00 14 276 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1134 t
95 95
813 813
5.0 50
1 FCCPARTAAC (AvG) FCCPART15C (AVG)
s 4a.av’//v_,w,i s ]
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.% 5195 54.00 -2.05 43.07 32.47 7.26 36.85 6.00 124 276 AVERAGE 1 2460.00 109,62 ----vv -=nom- 10892 3241 7.21 36,92 6.00 124 276 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C36 of C120

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




sammanae. FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical

mLevel(dBqu) i Level (4Bu/m)

1138 134

915 975

i FCCPRT1C 3 FCCPRT1C

650 5,

FCC PART 15C (AVG) FCC PART15C (AVG)
m al
1 ! R i 1 L Hia it

Peak MM" MWM“"" Sk www

35 !
Avg

163 163

3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 492400 4L.61 74.80 -30.39 62.63 34.19 10.35 65.% 0.00 ---  --- PEAK 1492400 4133 74.80 -32.67 635 34.19 10.35 €5.% 0.00 ---  --- PEAK
1 73608 42.30 74.88 3170 60.26 35.88 173 6649 A0 - --- PEAK 1 73608 43.06 74.00 -38.94 6L.B2 35.88 1273 6649 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C37 of C120



samanas. FCC TEST REPORT

Report No. : FR452305A

Mode Band Edge - L

2400-2483.5_802.11BE EHT40_CHO3_2422MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
T
5.0 MM 50
wl : "
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138748 68.28 74.00 -5.70 60.86 32.17 7.10 37.05 6.0 108 260 PEAK 1 242000 11514 --veev oomeee 106,73 3231 7.3 37.63 6.00 108 260 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
1 FCC PART15C (AVG) FCCPART15C (AVG)
iy A [t L_//__,_/_J \
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2388.3% 5.10 5460 -0.78 4499 3118 7.0 37.05 6.00 108 260 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 241,00 102,38 -=-vv =oeeen 9.9 331 7.3 1763 600 188 260 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C38 of C120




samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Horizontal Fundamental
1H|.M(dmlwml
138
a5 V\,N
T FOPRTIAC
650 MM“ 1
W%% NI T RS A A y
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 248380 58.57 74.00 -15.43 49.69 3147 T.16 3685 600 108 260 PEAC

mLﬂd(ﬂ&lWﬂl}
138
95
B3
650 L
FCC PART15C [AVE)
488 — 1
Avg Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48604 4511 5400 -8.89 36.22 347 7.6 3684 6.00 108 260 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C39 of C120
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



samanas. FCC TEST REPORT

Report No. : FR452305A

Mode Band Edge - L

2400-2483.5_802.11BE EHT40_CHO3_2422MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
T
SSIUW W "
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2376.82 68.25 74.00 -5.75 60.14 32.07 7.09 37.05 6.0 17 B PEAK 1 242000 118,29 --veev wvmees 109,81 32,33 7.15 .08 6.0 179 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
i FCC PART15C (AVG) FCCPART15C (AVG)
v w L/’/ S—
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2387.87 578 5460 -1.22 4455 3LI8 7.0 1705 60 1M B AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 241,00 106,06 ------ ------ 97.58 3.3 7.0 e 60 17 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C40 of C120




samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Vertical Fundamental
1H|.M(dmlwml
138
a5
i M, FCC PART15C
§
654 M""w‘
et gy .1
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2498.80 58.33 74.00 -15.67 49.36 3150 7.8 3681 6.0 1M BPEN

Lol

134

FCC PART15C (AVE),
4#4 i

Av Blank
9 18

163

U4 52 64, 6. 8. 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249436 45.06 54.00 -8.94 36,12 3049 7.7 3682 6.0 179 O AVERAGE

Sporton International Inc. (Kunshan) Page Number : C41 of C120
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical
mLﬂel(d&Mm) i Level (4Bu/m)
1138 134
915 975
i FCCPRT1C 3 FCCPRT1C
650 5,
FCC PART 15C (AVG) FCC PART15C (AVG)
m al
1 7 o 1 2 L
Peak g b v Mg
35 !
Avg
163 163
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 454400 419 74.00 -32.10 63.04 34.12 10.25 5.5 .00 === PEAK 1 434400 4116 74.00 -32.84 6230 3412 10.25 5.5 0.00 -~ --- PEAC
1 76608 42.50 74.88 -31.48 60.28 35.78 1.7 6615 0.00 --- PEAK 1 76608 42.31 74.80 -31.69 60.67 35.78 1272 6618 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C42 of C120



ssamons. FCC TEST REPORT Report No. : FR452305A

11

Mode Band Edge - L

2400-2483.5_802.11BE EHT40_CHO06_2437MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
1
Bl W B0
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138449 66.16 74.00 -7.04 57.97 3214 7.00 37.05 6.0 1ol 64 PEM 1 37,00 113,09 ---eev ovmees 10457 32,35 7.6 3699 6.00 101 64 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCCPART15C (AVG)
4 s M b
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1385.61 45.64 54.00 -5.36 40.44 32.15 7.0 37.05 6.0 1Al 64 AVERAGE 1 237,00 102,76 ---nvv -vnees 9.3 335 7.6 3698 6.00 101 64 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C43 of C120

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Horizontal Fundamental
1H|.M(dmlwml
138 MWM
a5 ‘\‘WM
B3 |
N FCC PART15C
50 e, 1
WMWMMW it
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 Mpdd6 6236 74.00 -11.64 5348 3247 7.6 3685 600 1Al 64 PEMC

Lol

134

FCC PART15C (AVE),
1
# T
Avg Blank
1§
163
L U5l U6, 6. 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 MB350 4758 5400 -6.42 3870 3247 7.6 3685 600 101 64 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C44 of C120
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamons. FCC TEST REPORT Report No. : FR452305A

11

Mode Band Edge - L

2400-2483.5_802.11BE EHT40_CHO06_2437MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B , L FCCPART 15C B FCCPART 15C
\ } ‘
H J W ¥ w W
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138358 78.39 7400 -3.61 62.20 3214 7.00 37.05 6.0 14 335 PEM 1 M37.00 118,73 --veev ommeee 11818 32,38 7.19 3694 6.0 14 335 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
1 FCC PART15C (AVG) FCCPART15C (AVG)
Y s M [
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 52.36 54.00 -1.64 4409 32.20 7.01 37.05 6.0 104 335 AVERAGE 1 37,00 107,72 --vnev ommees 99.09 32,38 7.19 36.94 6.00 104 335 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C45 of C120

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Vertical Fundamental

1H|.M(|mlwml

HMMIWM

a5

i FCC PART 5]

1
0 % WWM'L
P“W'WOM T

488
Peak Blank

35

163

U U5 4, U6, 488, 50

Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 MpL50 68.82 7400 -5.18 59.84 3147 7.6 3685 600 1e4 335 PEMC

Lol

134

- "'-\\ /_‘

T 1 FCC PART15C (AVE),

488

Av Blank
9 18

163

U4 52 64, 6. 8. 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48350 53.24 5400 -0.76 4436 3147 7.6 3685 600 104 335 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C46 of C120
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical
mLevel(dBqu) i Level (4Bu/m)
1138 134
915 975
i FCCPRT1C 3 FCCPRT1C
650 5,
FCC PART 15C (AVG) FCC PART15C (AVG)
188 i fi 1 7 B il ¥
Peak b oA IR L L W%
35 !
Avg
163 163
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 457400 4184 74.00 -30.16 62.94 3414 10.29 5.5 0.00 === PEAK 1457400 4118 74.80 -32.72 6.3 3414 10.29 5.5 0.00 -~  --- PEAC
1 73108 4271 74.88 3129 656 35.72 1L72 66.29 .08 --- PEAK 1 73108 4.4 7480 -38.76 6LB9 3572 172 6.9 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number
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samanas. FCC TEST REPORT

Report No. : FR452305A

12
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CH09_2452MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 W
95 95
B FCGFPART 15C B FCCPART 15C
B0 1 M B0 L
[E ru it ko " &
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.82 57.46 74.00 -16.54 49.20 32.20 7.01 37.05 6.00 108 259 PEAK 1 50,00 112,09 ---nev ovnees 103,38 3241 7.21 3691 6.00 108 259 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PARTASC (AVG) FCCPART15C (AVG)
as | - L// b
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 57801 478 5400 -9.22 36.66 3188 7.9 37.05 6.00 108 259 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 2450.08 101,68 ------ -=--- 9.97 341 7. 3691 600 188 259 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C48 of C120




samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Horizontal Fundamental
1H|.M(dmlwml
138 r,«'”W
(Y
a5 | ‘.M“
B3 W,
FCCPART1C]
650 W%‘“ 1
MM WWM
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 28848 66.10 74.00 -7.9 57.20 3148 7.6 3684 600 108 199 PEMC

Lol

134

4 FCCPART15C (AVE)|

488 =
Avg Blank

35

163

U U5 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48734 5213 5400 -L87 43.04 3047 7.6 3684 600 108 259 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C49 of C120
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

12
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CH09_2452MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCR PART 15C B FCCPART 15C
5.0 1 M a0 \U
Jod A, 1 u\' PPN TYTON Y7 S| ittt i
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2386.31 59.81 74.00 -14.19 5168 32.16 7.1 37.05 6.6 105 327 PEMK 1 250,00 118,56 ----vv -vnee- 10995 32,38 7.18 3695 6.0 185 327 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
FCCPART 15C AVG) FCCPART15C (AVG)
us 1 4 W//uj
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 B35 46.27 5400 -7.73 3805 3217 7.00 37.05 6.80 105 327 AVERAGE 1 50,00 105,84 --vnev ovmeee 9.3 338 7.18 3695 6.00 105 327 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C50 of C120

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Vertical Fundamental
1H|.M(dmlwml
13gh e
975 VLM«
B3 }
i FCCPART1C]
65.9 WM Ll 1‘
’W.w M
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2499.84 67.40 74.00 -6.60 58.43 3150 7.8 3681 6.0 185 327 PEMC

Lol

134

FCC PART15C (AVE),

488

Av Blank
9 18

163

U4 52 64, 6. 8. 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2MB6.88 53.19 5400 -0.70 4440 3147 7.6 3684 600 105 327 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C51 of C120
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical
mLevel(dBqu] i Level (4Bu/m)
1138 134
915 975
i FCCPRT1C 3 FCCPRT1C
650 5,
FCC PART 15C (AVG) FCC PART15C (AVG)
m al
J o bt 1 o
35 !
Avg
163 163
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 490400 4202 74.80 -31.98 63.07 34.17 10.33 65.55 0.00 -~ --- PEAK 1490400 4075 74.80 -31.25 63.80 34.17 10.33 €555 0.00 -~ --- PEAC
173608 42.97 74.88 -31.83 60.85 35.88 1.73 6641 A0 - --- PEAC 173608 4192 74.80 -32.88 59.80 35.88 1273 664l 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C52 of C120




SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

21
Mode Band Edge
2400-2483.5_802.11g_CH10_Full RU _2457MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
65I0 1 T A b ank 65I0 W\Wl\r‘" "WW\'W m‘w‘ L
48 448
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48570 64.20 74.00 -9.80 55.31 32.47 7.26 36.84 6.00 108 66 PEAK 1 M57.00 118,23 --veev ovmees 109.47 3243 7.2 36,89 6.00 100 66 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
4 FCC PART15C (AVG) FCCPART15C (AVG)
———
a 45.3M
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 50.79 54060 -3.21 4181 32.47 7.26 36.85 6.80 109 66 AVERAGE 1 2457.00 108,46 ----vv -vnem- 99,70 3243 7.22 36,89 6.00 100 66 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C53 of C120

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

21
Mode Band Edge
2400-2483.5_802.11g_CH10_Full RU _2457MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
T
1138 1138
95 95
B ;W“w FCC PART 15C B FLC PART 18C
5.0 HMJ 50 L PSR
48 448
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248476 65.05 74.00 -B.95 56.07 32.47 7.26 36.85 6.0 108 49 PEM 1 57,00 123,88 ---nev -vnee- 11514 3242 7.2 369 6.00 100 49 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
1 FCC PART15C (AVG) FCCPART15C (AVG)
[ —————
48 48.8\//"/”—/‘*’4
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 52.07 4.0 -1.93 43.19 32.47 7.26 36.85 6.0 109 49 AVERAGE 1 257,00 113,96 ---nvv -vnees 105,22 3242 7.2 3690 6.00 100 49 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C54 of C120

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




sammanae. FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical

mLﬂel(d&Mm] i Level (4Bu/m)

1138 134

915 975

i FCCPRT1C 3 FCCPRT1C

650 5,

FCC PART 15C (AVG) FCC PART15C (AVG)
e 2 Ly § 1 7 T
1 Lk s b 7

Peak A PR W

35 !
Avg

163 163

3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 4914.00 39.87 74.00 -34.13 60.91 3418 10.34 65.56 0.00 === PEAK 1 491400 4115 74.80 -32.75 6129 3418 10.34 €5.% 0.00 ---  --- PEAK
1 T3TLGE ALT3 7488 3227 59.65 35.80 1L.73 6645 .08 --- PEAK 1 OTATL08 4240 7480 3158 6034 35.88 1273 6645 A0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C55 of C120




FCC TEST REPORT

SPORTON LAB. Report No. : FR452305A
22
Mode Band Edge
2400-2483.5_802.11BE EHT20_CHO02_Full RU _2417MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPART 15C B FCCPART 15C
5.0 Lu/)\/ 50
(IR A —y ol Vit 1
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138397 60.98 74.00 -13.00 5279 3214 7.00 37.05 6.0 108 6L PEN 1 2417.00 118,93 --veev oveeee 11841 32,35 7.6 3699 6.00 100 61 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
FCC PART 1€ MG FCCPART15C (AVG)
Il * 48.8\/"‘_/__//4—‘/)
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138527 47.04 5400 -6.9 38.84 32.15 7.0 37.05 6.00 108 61 AVERAGE 1 2417.00 107,76 ----vv -vnee- 99.24 32,35 7.16 3699 6.00 100 61 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number

: C56 of C120




ssamons. FCC TEST REPORT Report No. : FR452305A

22

Mode Band Edge

2400-2483.5_802.11BE EHT20_CHO02_Full RU _2417MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B ‘ FCCPART 15C B FCCPART 15C
|
5.0 W \W 50 L
i ) el A b gt
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.43 68.75 74.00 -5.25 60.51 32.19 7.00 37.05 6.0 108 170 PEAK 1 2417.00 120,39 ---eev oveees 1194 32,32 7.4 37.60 6.00 100 170 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
1 FCC PART 15C (AVG) FCCPART15C (AVG)
u v 48.8\_/4_/_”,/—MVJ
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 21389.95 5187 5400 -2.13 43.61 32.20 7.1 37.05 6.0 108 170 AVERAGE 1 2417.00 110,08 -----v -=--m- 101,63 3232 7.4 37.61 6.00 100 170 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C57 of C120

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




sammanae. FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical
mLeveI(dBqu) i Level (4Bu/m)
1138 134
915 975
i FCCPRT1C 3 FCCPRT1C
650 5,
FCC PART 15C (AVG) FCC PART15C (AVG)
m al
! " i i z iy
Peak ‘ oy sy e
35 !
Avg
163 163
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 453400 39.85 74.00 -34.15 6L.0 34.11 10.24 65.50 .00 === PEAK 1483400 39.97 74.80 -34.03 6L12 3411 10.24 5.5 0.00 ---  --- PEAK
1 75108 4133 74.88 -32.67 59.85 35.78 1.7 6614 0.08 --- PEAK 175108 42.03 7480 3197 S9.75 3578 1.7 6614 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C58 of C120




ssamons. FCC TEST REPORT Report No. : FR452305A

23

Mode Band Edge

2400-2483.5_802.11BE EHT20_CHO3_Full RU _2422MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B My FCCPART B FCCPART 15C
1 Y
smwwwmmmmmmewwwwmeWWy .
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1388.78 65.83 74.00 -B.17 57.59 3219 7.00 37.05 6.60 1ol 68 PEAK 1 242000 121,38 ---eev =emees 1274 3236 7.7 3697 6.00 101 68 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
1 FCC PART15C (AVG) FCCPART15C (AVG)
48'8 45'8\_/#’_‘,_//J—.IVJ
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.82 5128 S4.00 -.70 43.02 32.20 7.1 37.05 6.0 1Al 6B AVERAGE 1 242000 118,37 --seev ovmees 10181 3236 7.7 3697 6.00 101 68 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C59 of C120

TEL : +86-512-57900158
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FCC TEST REPORT

SPORTON LAB. Report No. : FR452305A
23
Mode Band Edge
2400-2483.5_802.11BE EHT20_CHO03_Full RU _2422MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim) 1
1138 1138
95 95
B ™ FCCPART 1 B FCCPART 15C
Wy
5.0 Ljﬂ 50 L
Lkl kb il
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2388.00 6171 74.00 -10.29 53.48 32.18 7.10 37.05 6.00 108 166 PEAK 1 242000 123,38 --vnev womees 1149 3233 7.15 37.08 6.00 100 166 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
13 103 1
95 95
813 813
5.0 50
FCCPART15C (AVG FCCPART15C (AVG)
iy W 45-3\/_J)
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.30 43.19 S4.00 -5.81 39.95 32.19 7.0 37.05 6.80 109 166 AVERAGE 1 242000 113,02 --vnev ovmees 10454 32,33 7.05 37.00 6.00 100 166 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C60 of C120
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sammanae. FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical

mLﬂel(d&Mm) i Level (4Bu/m)

1138 134

915 975

i FCCPRT1C 3 FCCPRT1C

650 5,

FCC PART 15C (AVG) FCC PART15C (AVG)
488 yro § 7 "
i e . 1 o T

Peak WW&MW iR s

35 !
Avg

163 163

3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 434400 40.59 74.00 -33.41 6L.73 3412 10.25 5.5 0.00 === PEAK 1 434400 40.86 74.80 -331.14 6200 3412 10.25 5.5 0.00 -~ --- PEAC
1 76608 4176 74.88 -3.24 59.52 35.78 1.7 6615 0.08 --- PEAK 1726608 41.91 74.80 -32.89 59.67 35.78 1.72 6618 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

24
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH10_Full RU _2457MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B ) FCCPART 15C B FCCPART 15C
V" 1
B0 W B0 l
ittt
48 448
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48416 67.18 74.00 -6.82 58.30 32.47 7.26 36.85 6.0 1Al 67 PEAK 1 U57.00 117,70 --eeev ommeee 108,95 3243 7.2 36,89 6.00 101 67 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
1 FCC PART15C (AVG) FCCPART15C (AVG)
Il e 4B-Bv,h/_//—m—4d S
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 52.74 54.00 -1.26 43.86 32.47 7.26 36.85 6.80 1Al 67 AVERAGE 1 257,00 105,26 ----vv -vnee- 96.50 3243 7.22 36.89 6.00 101 67 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C62 of C120
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

24
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH10_Full RU _2457MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
m"‘m‘ L e, FCCPART 15C B FCCPART 15C
5.0 w W\«ﬂ 50 |
s skt
48 448
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.56 61.92 74.00 -12.08 53.04 32.47 7.26 36.85 6.00 1ol 46 PEM 1 57,00 122,53 -=veev ommees 13,79 3242 7.2 369 6.00 101 46 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 t
95 95
813 813
5.0 50
/_\ FCC PART15C (AVG) FCCPART15C (AVG)
iy : 4a.aﬂ/,,M
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48350 49.17 S4.00 -4.83 40.29 32.47 7.26 36.85 6.0 1Al 46 AVERAGE 1 57,00 118,77 --veev ovmees 102.03 3242 7.2 3690 6.00 101 46 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C63 of C120
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sammanae. FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical

mLeveI(dBqu) i Level (4Bu/m)

1138 134

915 975

i FCCPRT1C 3 FCCPRT1C

650 5,

FCC PART 15C (AVG) FCC PART15C (AVG)
8 7 : i )
1 " " L EE

Peak L i s

35 !
Avg

163 163

3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 4914.00 4018 74.80 -33.82 6L.22 3418 10.34 65.% 0.00 ---  --- PEAK 1 491400 4145 74.80 -32.55 62.49 3418 10.34 €5.% 0.00 ---  --- PEAK
1 OTILGE 4248 74.88 3152 6040 35.88 1M.73 6645 A0 - --- PEAK 1 3108 42.64 7480 3136 6056 35.88 1273 6645 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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FCC TEST REPORT

SPORTON LAB. Report No. : FR452305A
25
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH9_Full RU _2452MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
SR FCCPART 15C | FCCPART 15C
B0 iV M\WM ' 0
sl d i “ ‘M"FM“‘FM o
48 448
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2489.14 59.84 74.00 -14.16 50.93 32.48 7.7 36.84 6.00 108 66 PEAK 1 5000 11916 --vnev ovmees 11842 3242 7.2 369 6.00 100 66 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
Il 1 4a.af/4,ww‘
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2487.04 46.65 S54.00 -7.35 37.76 32.47 7.26 36.84 6.0 109 66 AVERAGE 1 245000 108,68 ----vv -=--=- 99.94 3242 7.22 3690 6.00 100 66 AVERAGE
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

25
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH9_Full RU _2452MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
T
1138 1138
95 95
B FC PART 15C B FCCPART 15C
g M ul w
48 448
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 49328 70.28 7400 -3.70 6135 3249 7.7 36.83 6.0 151 3LPEN 1 50,00 124,30 --vnev ovmees 11559 3241 7.21 3690 6.0 131 31 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
813 813
5.0 50
1 FCC PART15C (AVG) FCCPART15C (AVG)
s 4a.af//L,ruJ
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 52.61 54.00 -1.39 43.73 32.47 7.26 36.85 6.0 131 31 AVERAGE 1 5000 11419 --veev ommees 105,48 3241 7.21 3691 6.08 131 31 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C66 of C120
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sammanae. FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical
mLeveI(dBle] i Level (4Bu/m)
1138 134
915 975
i FCCPART T i3 FCCPRTTC
650 5,
FCC PART 15C (AVG) FCC PART15C (AVG)
m al
] ] Froem WW 1 2
Peak s g, .M.MWWMWW
35 !
Avg
163 163
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 4904.00 40.28 74.00 -33.72 6L.33 3417 10.33 65.55 0.00 === PEAK 1490400 40.39 74.80 -33.61 6L.44 3417 10.33 €555 0.00 -~ --- PEAC
1735608 4179 74.88 -32.21 59.67 35.80 1073 6641 .08 --- PEAK 1739608 42.55 74.80 -31.45 6043 35.88 1273 664l A0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : C67 of C120
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

28
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CH09_2452MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCGPART 15C B FCCPART 15C
5.0 f Mﬂjﬂ 50
W i y FyT) ’ ik Al 4
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2367.09 59.01 74.00 -14.99 58.79 32.17 7.00 37.05 6.0 146 360 PEAK 1 U500 113,72 -veev ommeee 105,13 32,37 7.8 3696 6.00 146 360 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PARTASC (AVG) FCCPART15C (AVG)
iy 1 m\/#l_/"—’J
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 23883 45.87 .00 -8.13 37.64 3018 7.0 17.05 6.00 146 360 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 2450.00 102,82 ----vv -=-e- 9.3 337 708 369 6.00 146 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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sammanae. FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Fundamental
1H|.M(dmlwml
138 M W‘.‘ W
a5 \Wm y\\%
i ! FCC PART 16C
650 M:'w‘ 1
i, iy
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 2485.9 6195 74.00 -12.05 53.06 32.47 7.26 36.84 6.00 146 360 PEAK
1H|.M(dmlwml
138
B3
650 \
FCC PART15C [AVE)
%8 ]
Avg Blank
35
163
U U5 4, U6, 488, 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 248740 43.92 54.00 -5.08 40.03 32.47 7.26 36.84 6.0 146 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samanas. FCC TEST REPORT

Report No. : FR452305A

Mode Band Edge - L

2400-2483.5_802.11BE EHT40_CHO09_2452MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCL PART 15C B FCCPART 15C
51 1Mwwm 51 L
bt b
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2362.60 59.83 74.00 -14.17 5181 3192 7.06 37.06 6.00 141 127 PEMK 1 U500 116,71 --veev ovmeee 106.08 3241 7.21 3691 6.00 141 127 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
FCC PARTASC (AVG) FCCPART15C (AVG)
4 1 4a.a\/ﬁ_//_,_,J
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 28878 46.73 5400 -7.07 3849 319 7.0 37.05 600 141 127 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 245,00 106,79 -----v -=--- 93.09 341 7.0 3692 6.0 141 127 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Vertical Fundamental
1H|.M(dmlwml
HM M i
W sl HW”\‘!
a5 N*N
9 b
", FCC PART15C
ﬁl:ll 1
i ol W%
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2489.56 65.38 74.00 -8.62 56.46 3248 7.7 3683 6.0 141 127 PEMC

Lol

134

650

FCC PART15C [AVE)
T e ——

Avg Blank
35
163
U U5 4, U6, 488, 50
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 287.80 5184 5400 -1.16 4294 3148 7.6 3684 600 141 127 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C71 of C120
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sammanae. FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical

mLevel(dBqu) i Level (4Bu/m)

1138 134

915 975

i FCCPRT1C 3 FCCPRT1C

650 5,

FCC PART 15C (AVG) FCC PART15C (AVG)
m al
f . st i ; e

Peak o o WWW

35 !
Avg

163 163

3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 4004.00 4157 74.00 -30.43 62.62 34.17 10.33 65.55 .00 === PEAK 1490400 4114 74.80 -32.86 6219 3417 10.33 5.5 0.00 -~  --- PEAC
173608 43.10 74.88 -30.99 60.95 35.80 1.73 6641 .08 --- PEAK 1739608 42.42 74.80 3158 60.30 35.88 1273 664l 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Horizontal Vertical
M il
134 14
75 0§
1 A
H FCCPART 14C f FCCRARTAAC
T |
Peak 80 i)
FCCPARTAAC (AVG) FCC PART 1AL AVG)
Avg 0y ﬁﬁﬂ 44 T e e m
! - T IRP Y ey wwww«w Yt P
1! i
163 18
18000 10400, 20800, 70, 13600, 14000 18000 1400, 20800, . 25600, 2500
Frequency (k) Frequency (M)
Sporton International Inc. (Kunshan) Page Number : C73 of C120
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305A

Pol. Horizontal Vertical
goLevel (dBuvim) Level (dBuVim)
700 0,
60.0 60,
FCC PART 15C FCC PART 15|
500 ‘ J
00— a0
400
1 polasil g
309 5 o }/‘W B P YT T
2 ssirimarionk 2 I
o, 2 et . s Mt o]
umv]/ MM i b NV Mw
Peak 10 '
00)
Avg
100 1
30 100, 200 300. 400. 500. 600. 700. 800. 900. 1000 30 100. 200 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Over Limit Read CableAntenna Preamp A/Pos T/Pos Over Limit Read CableAntenna Preamp A/Pos T/Pos
Freq Level Limit Line Level Loss Factor Factor Remark Freq Level Limit Line Level Loss Factor Factor Remark
MHz dBuv/m dB dBuv/m  dBuv d8  dg/m d8 a deg MHz dBuV/m dB dBuV/m  dBuV d8  dB/m dB e deg
1 7171 28.49 -11.51 40.88 47.60 1.25 12.44 32.80 1 32.91 20.47 -19.53 40.00 29.59 .76 23.06 32.94  ---  --- Peak
2 149,31 23.07 -20.33 43.50 37.72 L34 16.43 328 2 15222 22.73-20.77 43.50 37.31 1.86 16.38 32.82 ---  --- Peak
3 296.75 18.78 -27.22 46.00 29.78 2.63 19.27 32.82 3 388.63 31.77 -14.23 46.80 42.61 2.64 19.34 32.82 - - Peak
4 322.94 21.57 -24.43 46.08 31.87 2.74 19.83 32.87 4 39375 27.06 -18.94 45.60 35.35 3.83 21.51 32.84 ---  --- Peak
5 557.68 26.06 -19.94 46.60 30.49 3.60 25.08 33.11 5 560,50 24.66 -21.34 46.00 20.68 3.61 25.87 33.18 - - Peak
6 862.26 29.71 -16.29 46.00 30.86 4.48 26.61 32.24 6 849.65 20.56 -16.44 46.00 30.90 4.45 26.59 3238 ---  --- Pesk
Sporton International Inc. (Kunshan) Page Number : C74 of C120
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

<TX Beamforming mode>

Radiated Spurious Emission Test Modes

Mode (BMaSS) Antenna Modulation Channel = Frequency g::: RU Remark
Mode 15  2400-2483.5 = TxBF 1S4T | 802.11BE EHT20 01 2412 MCSO0 - 1
Mode 16 =~ 2400-2483.5 = TxBF 1S4T | 802.11BE EHT20 06 2437 MCSO0 - 1
Mode 17 = 2400-2483.5 @ TxBF 1S4T | 802.11BE EHT20 11 2462 MCSO0 - 1
Mode 18 | 2400-2483.5 | TxBF 1S4T = 802.11BE EHT40 03 2422 MCSO = FullRU 1
Mode 19 | 2400-2483.5 | TxBF 1S4T @ 802.11BE EHT40 06 2437 MCSO0 = FullRU 1
Mode 20 | 2400-2483.5 | TxBF 1S4T @ 802.11BE EHT40 09 2452 MCSO = FullRU 1
Mode 26 = 2400-2483.5 = TxBF 1S4T | 802.11BE EHT20 02 2417 MCSO | FullRU 1
Mode 27 = 2400-2483.5 = TxBF 1S4T | 802.11BE EHT20 10 2457 MCSO | FullRU 1
Note:

1. For 802.11n/ax/be mode, the whole testing have assessed only 802.11be by referring to the higher output power for
RSE testing.
2. There are two samples under test. According to the difference, we choose sample 1 to full test and the sample 2 to

verify the worst case for RSE.

Summary of each worse mode

Mode Modulation Ch. ’ ('l:vrlﬁl) (dE?(/e/Im) (dlliiun\1/i/tm) M(%rg)in Pol. I/D-\(\E/Zk Result | Remark
15 | 802.11BE EHT20 | 01 2389.69 52.11 54.00 -1.89 V | AVERAGE | Pass Band Edge
15 | 802.11BE EHT20 | 01  4824.00 41.24 74.00 -32.76 |V PEAK Pass = Harmonic
16 | 802.11BE EHT20 | 06 | 2498.74 51.31 54.00 -2.69 V | AVERAGE @ Pass Band Edge
16 | 802.11BE EHT20 06 @ 7311.00 43.96 74.00 -30.04 H PEAK Pass = Harmonic
17 | 802.11BE EHT20 11 | 2489.32 50.90 54.00 -3.10 V | AVERAGE | Pass | Band Edge
17 | 802.11BE EHT20 11 | 7386.00 42.86 74.00 -31.14  V PEAK Pass = Harmonic
18 | 802.11BE EHT40 | 03  2389.95 53.19 54.00 -0.81 V | AVERAGE Pass | Band Edge
18 | 802.11BE EHT40 | 03  7266.00 43.52 74.00 -30.48 |V PEAK Pass = Harmonic
19 | 802.11BE EHT40 | 06 2389.82 52.26 54.00 -1.74 V | AVERAGE @ Pass Band Edge
19 | 802.11BE EHT40 06 7311.00 42.88 74.00 -31.12 VvV PEAK Pass | Harmonic
20 | 802.11BE EHT40 | 09 2485.30 73.25 74.00 -0.75 \Y, PEAK Pass | Band Edge
20 | 802.11BE EHT40 | 09 7356.00 42.78 74.00 -31.22 vV PEAK Pass | Harmonic
26 | 802.11BE EHT20 02 2387.09 73.17 74.00 -0.83 H PEAK Pass | Band Edge
26 802.11BE EHT20 | 02 @ 7251.00 41.54 74.00 -32.46 H PEAK Pass Harmonic
27 | 802.11BE EHT20 10 2483.50 50.83 54.00 -3.17 V | AVERAGE | Pass | Band Edge
27 | 802.11BE EHT20 | 10 7371.00 42.12 74.00 -31.88 H PEAK Pass | Harmonic
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SPORTON LAB. Report No. : FR452305A
Radiated Spurious Emission Test plots
15
Mode Band Edge
2400-2483.5_802.11BE EHT20_CHO01_2412MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
e Bm) el B}
1138 134 !
975 915
3 A PRI 150 tJ FCCPART 15
" | ' J \‘W ESUWM i A A
b gt b o iy
45 488
Peak s 23
163 18.3
2%10 703 7962 7388, I 240 1000 1400. 1800, 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos Unit  Read Aot CablePreamp A APos Thos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
ThRmnEn & @ & & F E o i g /e & W dfm dB d3 dB o deg
1B 04 MM W LB T TE 6@ W 2 R L HRR AL = oo W0 R TE RE SR R
1,"Leve\ (dBuVim) 11“LE\'e\ (dBuN/m)
1138 138
1
975 975
83 8.3
5. §5.0
, FCC PART 15C (AVG) FCC PART 15C (AVG]
18 i 484
15 35
163 163
i 1000 1400, 1800, 2200, 2600, 000
(i 2336, ZaﬁlerequencﬂMHz]ma‘ 114, 140 Frequency (MHE)
Linit Read  Ant Cable Preamp Aux APos TPos Limit , Read Mt Coble Presp  Ax o5 Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level - Line Margin Level Factor - Loss Factor factor Renark
_—— Wi Gun e @ G dbm B @ B deg
Mz dBuV/m dBuV/m  dB dBw dB/m 0B B B m  deg
1 2385.01 49.69 54,80 -4.31 4149 32,15 7.18 37.85 600 10l 267 AVERAGE LoHzB LT B LL R RE D07 AVERAGE
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SPORTON LAB. Report No. : FR452305A
15
Mode Band Edge
2400-2483.5_802.11BE EHT20_CHO1_ 2412MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
1‘""“9‘ (tBavim) 11“Leve\ (dBuVIm)
1
a5 i15
3 R RTIR iy FCCPART 15C
1
: ! R A
B34 TV ST I PPRRTNT W 1y Bl
138 448
Peak
35 15
163 164
il 436, Piira 2368, U, U0 1000 1400, 1800. 200, 2600,
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamy  Aux APos TPos Linit Read At Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo e & N ®h B B & a g Mdwndn B BN B B & B a iy
1 238891 66.86 7480 -7.14 58.62 32.19 7.10 .03 6.0 203 14 PEAC 1 412,00 116,09 ------ ------ 107,59 3231 7.13 37.83 608 283 104 PEAK
11"Lewel (dBuNTm) 11“Le\'e\ (dBuN/m)
1134 1134 "
75 915
8.3 8.3
650 651
1 FCC PART 15C (AVG) FCC PARTHAC (AVG)
488 4813/ e —
Av
9 5 24
163 163
410 43 162, 2368, U, w0 1000 1400, 1800, 700, 2600,
Frequency (MHz) Frequency (MHz)
| Li’,"it\ , REET At Cable Preamp  hux HPos  TFos ) Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq. Level - Line Margin Level Factor  Loss Factor factor Renr Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B @ B B B B B de —_———
Mz douV/m dBuV/m B dBW dB/m  dB A8 dB m deg
12660 SLII %0 LB B85 R T WG 680 2B 104 WERKE LG 5 oo oo o g g
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Report No. : FR452305A

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
iy FCC PART 15C i FCC PART 15C
650 5,
FCCPART 15C (AVG) FCCPART 15C (AVG)
Peak e I A BN s
W oy WHWWW'
Avg 35 3!
163 163
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 4524.00 40.80 74.80 -33.20 6L.9 3410 10.23 65.49 @.00 ---  --- PEAK 1 452400 4124 74.80 -32.76 62.40 3410 10.23 65.49 0.00 -~ --- PEAC
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16
Mode Band Edge - L
2400-2483.5_802.11BE EHT20_CH06_2437MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
) L2 (B}
1
1138 134
075 975
83 CCBRTIE 3 FCCPARTISC
1 g
GS‘OWWW Wi bionctptdibimngrall d ;NMWMI} 850
44 ®e
Peak
5 18
163 163
i 136 162 2368, it U0 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos Thos Linit Read  Ant Coble Preamp  Aux APos TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
Mo B GW B B 6 & o g Wi @ oW Bh B B & a g
1 2388.91 64.95 74.80 -9.85 5671 32,19 7.18 37.85 6.8 lea S5 PEM L M37.00 118,97 ----vv --ee- 6.4 32,38 7.7 %97 6.0 o8 55 PEA
11,,Le\'e\ (dBuNIm) 11“Le\'e\ (dBuN/m)
1134 1134 1
975 915
8.3 8.3
650 65
| FCEPART 15C (AVG) FCC PART 14C (AVG)
49 ! 4a‘ev/_w/~»”
Avg 8 28
163 163
2%10 2336, 2362, 2388, U4, pLA 1000 1400. 1800. 2200. 2600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Moo &GN Bh B B & a g MW difn & oW cifm B B @5 deg
1 238774 50.86 54,80 -3.94 41.83 3218 7.18 37.85 6.00 109 55 AVERAGE 1 2437.00 108.38 ------ ----o- 99.83 3236 7.17 36.98 6.08 188 55 AVERAGE
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Pol. Horizontal Fundamental

i Level (dBuVim)

K Iy,

95 ‘\

u 1 FCPART 150

i

[ Ly, il S

ol
Peak Blank

!

1 ki

44 U5, 264, 2T, 2488, 2500

Frequency (MHz)
Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBwv dBm B 4B dB m deg
1 48818 63.55 74.00 -10.45 54.65 32.48 7.26 36.84 6.0 180 55 PEM

1 Level (dBuVim)
138
95 \
3
ﬁ: \
o FCCPART 15C (AVG)
) |
Avg 2 Blank
1 ki
40 U5 244, 76, 248, 2500
Frequency (WHz)
Linit Read  Ant Cable Preamp Auwx APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
W dbun dEn & W dm & & B @ deg
1 M87.04 571 5480 -3.19 4182 3247 .06 36.84 6.80 189 55 AVERAGE
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16
Mode Band Edge - L
2400-2483.5_802.11BE EHT20_CHO06_2437MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
11"Le\'e\ (dBuVim) 11“Le\'e\ (dBuVim) 1
1138 134
975 975
B FCLPART L 3 FLCPART 15
. i’
! §5.0
650 Al in oo it ]LIMJ.M
45 488
Peak 5 5
16.3 183
2510 2336, PATA 2388, U4, pLA 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Auwc APos TPos Linit Resd  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
W B B B0 B B B & o deg MW@ B BN Bm B B & a b
1 386,57 67.%5 74.60 -6.85 59.73 317 7.18 7.5 .08 1l 314 PEM 1 437.00 123.28 ------ ------ 11473 3236 7.17 36.98 6.0 118 314 PEAC
11,,Le\'e\ (dBuVim) 11“Le\'e\ (dBuVIm)
1138 134 1
075 915
3 8.3
850 854
4 FCC PART 15 (AVG) FCC PART1SC (AVG)
'Y 4&5\7,/"‘_//’.—“” e
15 5
16.3 16.3
2510 233, 2362, 7388, 214 240 1000 1400, 1800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read At Cable Preamp  Aux  APos  TPos
Freq Level  Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W B B Bl & B B & o g MidwWm e @ oW ®m B B & o
1 2389.69 50.85 54.88 -3.15 42.59 3220 7.11 .05 6.00 119 314 AVERAGE L M37.00 112,82 - - 104,27 32,36 7.7 3695 6.0 119 314 AVERAGE
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Pol. Vertical Fundamental
" Level (dBuvim)
fr3g"
975 ‘
i3 i |
M W FCC PART 15C
1
[ Wy N TN FPT Yy J
ol
Peak Blank
!
1 Al
440 152, 264, T, 2488, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuv/m dBuV/m  dB dBwV dB/m B B A8 om deg
1 249%.86 66.89 74.00 -7.11 57.94 32.49 7.28 36.82 6.80 118 314 PEAC

i Level (dBuVim)

138

97.;\\“ \
NI

s ——
T FCC PART 15C (V)
ol
Avg 2 Blank
1 ki
L] 245, 64, T8, 48, 2500
Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
MrBugn e & B0 B B & B a g
1 498,74 5131 54.00 -2.69 4234 32.50 7.28 36.81 6.00 110 314 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dBqu] i Level (4Bu/m)
1138 134
915 975
i FCCPRT1C f FCCPRT1C
650 5,
FCC PART 15C (AVG) FCC PART15C (AVG)
m ' al -
Peak 1 iy ,WWMWW““ 1 . A ot
35 !
Avg
163 163
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 457400 4100 74.00 -33.00 62.10 34.14 10.29 5.5 0.00 === PEAK 1457400 4142 74.80 -32.58 6.5 3414 10.29 5.5 0.00 -~  --- PEAC
1 73108 43.% 74.88 -30.84 6LBL 3572 1L72 66.29 .08 --- PEAK 1 TAL08 4247 480 3153 eR.32 3572 172 669 A0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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17
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH11_2462MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
11,,Le\'e\ (dBuVim) 11“Le\'e\ (dBuN/m)
1
1138 134
975 915
i3 FECPARTHAC "3 FCCPART1C
GS‘UW ML ibatan 114 I PP 550M iR
48 448
Peak 5 ik
16.3 16.3
20 Ui, U4, TS, 88, 2500 1000 1400, 1800, 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level  Line Margin Level Factor  Loss Factor Factor Remark
Moo &GN Bh B B & a g MzdWn e @GN Bh B B & a g
1 2489.86 65.33 7488 -8.67 56.41 32.48 7.7 36.83 6.0 30l 384 PEAC 1 246200 113,18 ------ ------ 104,39 32.4 7.3 36.88 6.00 301 304 PEN
11"Le\'e\ (dBuVim) 11“Le\'e\ (dBuV/m)
1138 134
1
075 075
83 8.3
50 650
o FCCPARTSC (AVE) FCC PART 15C AVG)
a8 ' 48 e S i
5 35
16.3 16.3
240 U5, 64, TS, 18, 2500 1000 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos Thos Linit Read  Ant Cable Preamp Aux APos  TPos
freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B oW ®h B B & o g Mdwndin B BN B B & & a by
1 435,42 5071 54,00 -3.29 4182 3247 7.20 36,84 6.09 30l 304 AVERAGE 1 2462.00 181,31 ------ ------ 92.52 3.4 7.3 36.88 6.88 301 304 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C84 of C120
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17
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH11_2462MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
I - Level dBuVim) 1 - Level (dBuVim)
1
1134 1134
95 915
B , FCCPRT5C e FCCPRT 8¢
i
s&nM w il ; 50 M [
#4 L
Peak
5 35
163 16
2 us, pLI U5, pLI 2500 1000 1400. 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
ModWm i B N Bh B B & o g Mzdn e @ N Bh B B & a iy
1 2485.38 68.42 7480 -5.58 59.53 32.47 7.6 .84 6.0 24 312 PEN 1 2462.00 120.96 ------ ------ 112.26 32.41 7.21 36.92 6.00 204 312 PEAK
11"Leve\ (dBuVim) 11“Le\'e\ (dBuVim)
1138 1134 §
95 415
8.3 813
650 5.0
FLC PART 15C (AVG) FCC PART15C (AVG)
—
#5 Lk
Av
9 5 125
163 163
25«4[] U5, 264, UIB, 288, 2500 1000 1400, 1800, 2200, 2500, J000
Frequency (MHz) Frequency (MHz)
Linit fead  Ant Cable Preamp Aux APos TPos Linit Resd At Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Moo &GN Bh B B & a g Wi @ oW Bh B B & a g
1 2489.32 50.98 54,80 -3.18 41.99 3248 7.7 36.34 6.0 24 312 AVERAGE 1 462,00 108.20 ------ ------ 99.58 3241 7.21 36.92 6.0 284 312 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C85 of C120
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Pol. Horizontal Vertical

mLeveI(dBqu) i Level (4Bu/m)

1138 134

915 975

i FCCPRT1C 3 FCCPRT1C

650 5,

FCC PART 15C (AVG) FCC PART15C (AVG)
m al
{ 2 L I T 1 K B T

Peak " gy g WWW‘

35 !
Avg

163 163

3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 402400 4L75 74.00 -30.25 62.77 34.19 10.35 65.56 .00 === PEAK 1 492400 4187 74.80 -32.13 62.89 34.19 10.35 €5.% 0.00 ---  --- PEAK
1 73608 42.55 74.88 -31.45 6051 35.80 1073 6649 .08 --- PEAK 1 73608 42.86 74.80 -31.14 6082 35.88 1273 6649 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
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18
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CHO03_Full RU _2422MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B FCCPART 15C B FCCPART 15C
sl i Gl S ———
“E! A‘\ s J, M " i
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138475 64.24 7400 -9.76 56.84 3215 7.00 37.05 .00 lo@ 2 PEAK 1 242000 116.41 7400 36.41 101,92 32.3 7.15 37.08 6.00 100 1 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
95 95 !
813 813
5.0 50
B FCC PART15C (AVG) FCCPART15C (AVG)
i 4Mwﬁ;Jﬂd_“ﬁrF_ﬂwrgﬂ,du—d,g =
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.56 50.03 54.00 -3.97 4178 2.0 7.1 37.05 .00 lo@ 2 AVERAGE 1 242000 97.50 5400 43.50 8.4 2.3 7.4 370l 600 108 1 RVERAGE
Sporton International Inc. (Kunshan) Page Number : C87 of C120
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Pol. Horizontal Fundamental
i Level (dBuVim)
1134
s
i FCCPART15C
L 1
6: ‘Mm il et el et A N ke
fl
Peak Blank
3!
1 ki
40 451, U6, 6. 488, 200
Frequency (Whz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuv/m dBuv/m B dBW dB/m B A8 B o deg
1 48750 63.67 74.00 -10.3 5477 348 7.6 364 600 1M 2PEM

i Level (dBuim)
138
95
ik
6F \
\\ FCCPART 15C (AVE)
) ;
Avg Blank
3!
1 ki
244 152, 244, 2476 2488, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuV/m  dB dBwv dB/m B B dB om deg
1 2498.62 50.75 54.00 -3.15 4178 3258 7.28 36.81 6.00 204 312 AVERAGE
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18
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CHO03_Full RU _2422MHz
ANT TxBF 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B ’ FCCPART 15C B FCCPART 15C
L TR RRTR 50
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 38917 7017 7400 -L.03 62.93 3219 7.0 37.05 6.0 24 312 PEN 1 242000 115.47 7400 4147 107.44 3222 7.13 37.82 6.00 204 312 PEMK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 |
95 95
813 813
5.0 50
1 FCC PART15C (AVG) FCCPART15C (AVG)
—_—
48 4B.B¥/‘,/—A——f‘/
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 5319 S4.60 -0.61 44.93 32.20 7.1 37.05 6.0 204 312 AVERAGE 1 2420.00 105.09 54.00 5109 96.68 32.31 7.13 37.83 6.0 204 312 AVERAGE
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Pol. Vertical Fundamental
mLeveI(dBllel
134
915 \4\
ny-N
Wy, FCC PART15C
T
0 | | !
Y Ut bbbt bty [T oArigtring]
4#4
Peak Blank
1§
163
L U5l U6, 6. 2488, 200
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249231 64.39 7400 -9.61 55.47 3048 7.7 3683 600 M4 312 PEM

Lol

134

N \\ FC PAR]HEC(AV@
4#4

Av Blank
9 18

163

U4 52 64, 6. 8. 10
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2498.62 50.75 54.00 -1.25 4178 3150 7.8 3681 600 24 312 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C90 of C120
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



sammanae. FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical

mLeveI(dBqu] i Level (4Bu/m)

1138 134

915 975

i FCCPRT1C 3 FCCPRT1C

650 5,

FCC PART 15C (AVG) FCC PART15C (AVG)

488 § 2 )

Peak |k A i
s LA

35 !
Avg

163 163

3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 434400 4163 74.80 -30.37 677 34.12 10.25 6550 0.00 -~ --- PEAK 1434400 4131 74.80 -32.69 6245 3412 10.25 5.5 0.00 -~ --- PEC
1 76608 42.68 74.88 -31.32 6044 3578 1L.72 6618 8.0 - --- PEAC 1 76608 43.501 74.80 -38.43 6L.28 35.78 1.72 6613 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C91 of C120



SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

19
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CHO06_Full RU _2437MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B FCCPART 15C B FCCPART 15C
Bl i ».WWMMM Bl R
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 386,96 67.23 74.00 -6.77 59.81 32.17 7.00 37.05 6.6 211 352 PEMK 1 2437.00 111,06 ----vv -vnee- 102,56 32,34 7.5 3699 6.0 21 352 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
) FCCPART15C (AVG)
4 48.8\/‘/_,_’_/—»—/)
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.64 50.03 S4.00 -3.97 4179 32.19 7.00 37.05 6.0 211 352 AVERAGE 1 M37.00 9920 --eeev ommeee 9.71 3234 7.15 3699 6.00 211 352 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C92 of C120

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Horizontal Fundamental

1H|.M(|mlwml

134

g M\

B3 ﬂh‘

iy FCC PART15C

540 MM . | [ f

b w L‘\‘”In W‘M v

4#4
Peak Blank

1§

163

L U5l U6, 6. 2488, 200

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 M2 6509 7460 -8.70 56.41 3147 7.6 3685 6.0 21 352 PEMC

Lol

134

FCCPART15C [AVE)
il :
Avg Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2499.88 50.63 54.00 -1.37 4171 348 7.7 3683 6.0 211 352 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C93 of C120
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



ssamons. FCC TEST REPORT Report No. : FR452305A

19

Mode Band Edge - L

2400-2483.5_802.11BE EHT40_CHO06_Full RU _2437MHz

ANT TxBF 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1134 1134
i1 95
B 4. FCCPART 15C B FCCPART15C
T f
48 488
Peak
125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 386,96 78.64 74.00 -3.36 62.42 3217 7.00 37.05 6.00 248 M PEN 1 M37.00 117,79 --veev ovmees 10928 3234 7.16 3699 6.00 48 314 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
| FCCPART 15C (AvG) FCCPART15C (AVG)
4#8 48.8\—,”‘/_/1/——’-—"’/
Av
) 125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.80 52.26 54.00 -1.74 44.88 32.20 7.01 37.05 6.0 248 314 AVERAGE 1 2437.00 104,56 ----vv -vnees 96.06 3234 7.15 36.99 6.00 248 314 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C94 of C120

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Vertical Fundamental
1H|.ﬂd(dmlwml
HM“‘”“W\M
a5 WWM\
B3 N‘“
fy ) FOC PART 150
B0 WMMWMWWJ T
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 M85.00 76.42 7400 -31.58 6154 3147 7.6 3685 600 ME 314 PEM

mLeveI(dDIlel
138
a5

N \
B3
650 \

o | FCCPART15C (AVG)
il :
Avg Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 24B3.68 50.67 54.00 -1.33 4179 3147 7.6 3685 6.00 M8 314 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C95 of C120
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



sammanae. FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical
mLﬂel(d&Mm) i Level (4Bu/m)
1138 134
915 975
i FCCPRT1C 3 FCCPRT1C
650 5,
FCC PART 15C (AVG) FCC PART15C (AVG)
m al
Peak (A ' i i ” W - P
35 !
Avg
163 163
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 457400 40.9 74.00 -33.02 62.88 34.14 10.29 5.5 0.00 === PEAK 1457400 4176 74.80 -32.24 6286 3414 10.29 5.5 0.00 -~  --- PEAC
1 73108 42.61 74.88 3139 6046 3572 1L72 66.29 .08 --- PEAK 1 73108 42.88 7480 3112 eB73 3572 1IL72 669 A0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C96 of C120



SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

20
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CH09_Full RU _2452MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134 i
i1 95
B FCOIPART 15C B FCCPART15C
50 1 J IW 4 IM-MW-W‘""MWWWM
i ” a1 oy d, TR S
48 488
Peak
125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 B38LI1 62.41 74.00 -11.59 54.26 3211 7.09 37.05 6.0 201 B PEAK 1 2450.00 108.97 74.00 34.97 100.23 1242 7.2 6.9 .00 21 b PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
) FCCPART 14C (AVG) FCCPART15C (AVG)
4 ‘ 4M&%;fﬂrr__MP_ﬂﬁwdfﬂﬂ_wm_mﬂﬂy t=
Av
) 125 125
163 163
2 3. 2162 268, i, M4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138410 49.55 5400 -4.45 4136 2.4 7.00 37.05 .00 21 B AVERAGE 1 45000 97.52 5400 43.50 88.93 3.7 7.18 36.96 6.00 21 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C97 of C120

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




FCC TEST REPORT Report No. : FR452305A

Pol. Horizontal Fundamental
i Level (dBuVim)
138
WMJM Tt P
915 .W »\‘
o Ty, FOPRTIEC
1
5, TR [Py ey
fl
Peak Blank
3
1 ki
40 U5, s, U6, 88, 250
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbuv/m dBuv/m B dBW dB/m B A8 B o deg
1 MB350 66.07 7400 -7.93 57.19 347 7.6 3685 600 M1 BPEM

el B

134

LK

-] \

4 FCCPART15C (AVG)

) o
Avg 1 Blank
1 ki
244 152, 24, 276 2488, 2500
Frequency (MHz)
Linit Read  Ant Cable Preamp A APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m B BV dB/m  dB A8 OB m  deg
1 84,22 5162 54,00 -2.38 4274 3247 .06 36.85 6.0 184 316 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C98 of C120
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

20
Mode Band Edge - L
2400-2483.5_802.11BE EHT40_CH09_Full RU _2452MHz
ANT TxBF 1S4T
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FOU PART 15C B FCCPART 15C
i * kgl i [———
(ST o byl
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 234991 62.96 74.00 -11.04 55.19 3180 7.04 37.07 6.0 1e4 316 PEMK 1 245000 115.28 74.00 41.28 106.67 32.3 7.18 36.95 6.0 104 316 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
) FCC PARFASC (AVG) FCCPART15C (AVG)
iy ‘ 48.8/
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 138345 49.74 5400 -4.26 4156 32.13 7.0 37.05 6.0 194 316 AVERAGE 1 250,00 103.93 54.00 49.93 95.34 32.37 7.18 36.96 6.80 104 316 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C99 of C120

TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19




samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Vertical Fundamental

1H|.M(dmlwml

HMW ] TS T

915

B3 My,

. 1 FCC PART 15C]

540 AUJJ%N‘ [

BAl) AL et e

4#4
Peak Blank

1§

163

L U5l U6, 6. 2488, 200

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 485,30 7305 7460 -0.75 6436 347 7.6 3684 600 la4 316 PEM

Lol

134

- |

4| FCCPARTASC (AVG),

a =
Avg Blank

35

163

U U5 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 4420 5162 5400 -1.38 4074 3147 7.6 3685 6.00 104 316 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C100 of C120
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19



FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305A

Pol. Horizontal Vertical
mLﬂel(d&Mm) i Level (4Bu/m)
1138 134
915 975
i FCCPRT1C 3 FCCPRT1C
650 5,
FCC PART 15C (AVG) FCC PART15C (AVG)
183 1 7 ks § 1 2
Peak g (aman o IR
35 !
Avg
163 163
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 4004.00 42,30 74.00 -31.68 63.37 34.17 10.33 65.55 0.00 === PEAK 1 490400 4182 74.80 -32.18 62.87 3417 10.33 5.5 0.00 -~  --- PEAC
1 73%6.08 42.51 74.88 -31.49 60.39 35.80 1073 6641 .08 --- PEAK 173608 42.78 74.80 -31.22 6066 35.88 1273 6641 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C101 of C120



ssamons. FCC TEST REPORT Report No. : FR452305A

26

Mode Band Edge

2400-2483.5_802.11BE EHT20_CHO02_Full RU _2417MHz

ANT TxBF 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B 1 FCCPA B FCCPART 15C
Bl W B0 '
) bt b
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Aux  APos TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 387,09 73.07 74.00 -0.83 6495 17 .00 05 680 103 36 Pesk 1 2417.00 11814 --veev ovmeee 109.62 3,35 7.16 3699 6.00 103 360 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
813 813
5.0 50
FCCPART 15 FCCPART15C (AVG)
48'8 ! 45'8\/_/h/—/_’//nA_MJ
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.95 47.84 54.00 -6.16 39.58 32.20 7.1 37.05 6.0 103 360 AVERAGE 1 2417.00 106,02 ----vv -=-em- 97.49 32,35 7.16 3698 6.00 103 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C102 of C120
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

26
Mode Band Edge
2400-2483.5_802.11BE EHT20_CHO02_Full RU _2417MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FCCPARTA5C B FCCPART 15C
1
5.0 50
i ot el il
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 389.04 66.62 74.00 -7.38 58.38 3219 7.00 37.05 6.0 249 3 PEAK 1 17.00 123,18 --veev oveees 1475 3.3 7.3 37.62 600 49 3 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 f
95 95
813 813
5.0 50
FCC PART 1364886 FCCPART15C (AVG)
us 4e.aw///ud
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.80 43.47 S4.00 -5.53 40.21 2.0 7.1 37.05 6.0 249 3 AVERAGE 1 2417.00 110,87 ---evv -vnees 10243 32,30 7.4 37.62 600 49 3 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19

Page Number : C103 of C120




sammanae. FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical

mLeveI(dBqu] i Level (4Bu/m)

1138 134

915 975

i FCCPRT1C 3 FCCPRT1C

650 5,

FCC PART 15C (AVG) FCC PART15C (AVG)
m . fi yrTe
L TTPTR ol PR L 1 ? P p—

Peak I W meuww-«

35 !
Avg

163 163

3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1433400 39.% 7400 -34.04 LIl 3411 10.4 6550 0.00 -=- PEAK 143400 39.89 7400 -34.11 6Lod 11 104 6550 000 - - PEMC
1 715108 4154 7488 -32.46 59.26 3578 1L.72 6614 .08 --- PEAK 1 75108 4146 7480 -32.54 918 3578 1272 6614 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

27
Mode Band Edge
2400-2483.5_802.11BE EHT20_CH10_Full RU _2457MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B L FCCPART 15C B FCCPART 15C
- MMM V:J\MM i W
5.0 50
4 T e
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48578 67.75 74.00 -6.25 58.86 32.47 7.26 36.84 6.0 285 192 PEAK 1 2457.00 116,04 ---evv ovneee 107,38 3242 7.2 369 6.00 285 192 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
Il W 48.8\/_’h//,—au*-)
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 48350 46.9 S4.00 -7.10 38.02 32.47 7.26 36.85 6.0 285 192 AVERAGE 1 257,00 103,82 ---nvv =vmees 95.08 3242 7.22 3690 6.00 285 192 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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ssamons. FCC TEST REPORT Report No. : FR452305A

27

Mode Band Edge

2400-2483.5_802.11BE EHT20_CH10_Full RU _2457MHz

ANT TxBF 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B . FCCPART 15C B FCCPART 15C
0 Wbt 0 N
48 448
Peak
325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 248350 6419 74.00 -9.81 55.31 32.47 7.26 36.85 6.0 208 125 PEMK 1 57,00 122,19 --veev ommeee 11352 3240 7.20 3693 6.00 200 125 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 !
95 95
813 813
5.0 50
4 FCC PART15C (AVG) FCCPART15C (AVG)
| ——
iy 45.3\—/,“_/__/,4“
Av
) 325 35
163 163
2440 U5l U, 276, 8, 2500 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2483.50 50.83 54.00 -3.17 4195 32.47 7.26 36.85 6.00 209 125 AVERAGE 1 57,00 111,92 --veev ovmees 103,25 3240 7.0 3693 6.00 200 125 AVERAGE
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical
mLeveI(dBqu] i Level (4Bu/m)
1138 134
915 975
i FCCPRT1C 3 FCCPRT1C
650 5,
FCC PART 15C (AVG) FCC PART15C (AVG)
48 § _
Peak 1 s AN 1 : NP
35 !
Avg
163 163
3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 4914.00 40.85 7480 -33.15 6L.B9 3418 10.M 6506 0.00 -=- PEAK 1 491400 4070 7400 -33.19 6L7TD 1B 10.34 £5.%6 000 - - PEMC
1 T3TL0E ALAS 7488 -32.55 59.37 35.80 1L.73 6645 .08 --- PEAK 1 T3TL08 42,10 7480 3188 6084 35.88 1273 6645 A0 - --- PEAC

Sporton International Inc. (Kunshan)
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ssamons. FCC TEST REPORT Report No. : FR452305A

<Co-location>

Radiated Spurious Emission Test Modes

Mode Band (%a:g Antenna Modulation Channel Frequency g::: RU Remark
2400-2483.5 2400-2483.5 CDD 1S4T 802.11BE EHT40 9 2452 MCSO0 - -
1 U-NII-1 5.15-5.25 |CDD 1S4T 802.11a 48 5240 6Mbps - -
U-NII-8 6.875-7.125 CDD 1S4T 802.11BE EHT20 233 7115 MCSO0 RU52*4 -

Summary of each worse mode

Mode Modulation Ch. (Flvrlquz) (dE?(/e/Im) (dléiun\]/i/tm) M(zrg)in Pol. Z?/Zk Result | Remark
802.11BE EHT40 9 2484.58 51.67 54.00 -2.33 V | AVERAGE Pass | Band Edge
802.11BE EHT40 9 7356.00 42.65 74.00 -31.35  V PEAK Pass = Harmonic

802.11a 48 | 5396.42 49.06 54.00 -4.94 V | AVERAGE Pass | Band Edge

! 802.11a 48 | 10480.00 45.04 68.20 -23.16 |V PEAK Pass = Harmonic
802.11BE EHT20 233 7125.00 67.75 68.2 -0.45 H | AVERAGE Pass | Band Edge
802.11BE EHT20 233 - - - - - - - Harmonic
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305A

Radiated Spurious Emission Test plots

Mode Band Edge - L
2400-2483.5_2400-2483.5_802.11BE EHT40_CH9_2452MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
i
1138 1138
95 95
B FC{PART 15C B FCCPART 15C
5.0 ] 50
iy - "
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 135134 5.77 7400 -16.23 49.97 3LBL 7.05 37.06 6.0 262 159 PEMK 1 245000 115.95 74.00 4195 107.33 3.3 7.19 36.95 6.0 262 159 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
i
95 95
813 813
5.0 50
FCC PARTA5C (AVG) FCCPART15C (AVG)
iy 1 45.3“«/] \
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos

Freq Level Line Margin Level Factor

@ dw dm B B B oo deg
1 137955 4.26 54.00 -9.74 36.12 3210 7.09 37.05 6.0 262

Loss Factor Factor Remark

159 AVERAGE

Freq Level Line Margin Level Factor Loss Factor Factor

#® bW o B B B o deg
1 245000 10436 54.00 50.36 95.74 3.3 7.19 36.95 6.0 262

Remark

159 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Horizontal Fundamental
1H|.M(dmlwml
1138 w MMM\'\“
915 W \M
B3
"oy FCC PART15C
0 M. i
- MW [ARE PR
4#4
Peak Blank
1§
163
L U5l U6, 6. 2488, 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 249186 63.36 74.00 -10.64 5444 3148 7.7 3683 600 262 159 PEMC

Lol

134

FCC PART15C [AVE)
. T
Avg Blank

35

163

U U5 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2485.% 43.19 5400 -5.71 3940 347 7.6 3684 600 262 159 AVERAGE
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samanas. FCC TEST REPORT

Report No. : FR452305A

1
Mode Band Edge - L
2400-2483.5_2400-2483.5_802.11BE EHT40_CH9_2452MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
95 95
B FC(JPART 15C B FCCPART 15C
50 1 W B0 |
" " m SR YT Y At 11 Fy TP RO BT P
48 448
Peak
325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 238631 59.58 74.00 -14.42 5137 3216 7.00 37.05 6.0 132 303 PEMK 1 245000 118.01 74.00 44.01109.35 32.39 7.20 36.93 6.0 132 363 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
95 95
813 813
5.0 50
FCCPARFASC (AVG) FCCPART15C (AVG)
a8 | mw [R—
Av
) 325 35
163 163
2 1%, 1362, 238, um, M40 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 238631 45.85 5400 -8.15 37.64 3L16 7.10 7.05 6.00 132 303 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 2450.00 106,83 54.00 5183 98.17 3.3 7.0 3693 .00 132 303 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Vertical Fundamental
1H|.M(|mlwml
HM )“WA”\& ety -
N w\
a5 \‘W
B3
", FCC PART15C
T
650 W“"w ‘ "
488
Peak Blank
35
163
U U5 4, U6, 488, 50
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 248680 68.02 74.00 -5.98 59.13 347 7.6 3684 600 13 303 PEMC

Lol

134

4| FCCPART15C (AvG)

T T
Avg Blank

35

163

U U5 4, U6, 488, 50

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 LS8 5167 5400 -1.3 4079 3147 7.6 3685 600 132 303 AVERAGE
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sammanae. FCC TEST REPORT

Report No. : FR452305A

Pol. Horizontal Vertical

mLevel(dBqu) i Level (4Bu/m)

1138 134

915 975

i FCCPRT1C 3 FCCPRT1C

650 5,

FCC PART 15C (AVG) FCC PART15C (AVG)
m al
i 7 i 7

Peak b i " MWW

35 !
Avg

163 163

3000 6000, 9000. 12000. 15000. 18000 3000 6000. 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 400400 42.26 74.00 -31.74 63.31 34.17 10.33 65.55 .00 === PEAK 1 490400 4158 74.80 -32.42 62.63 3417 10.33 €555 0.00 -~ --- PEAC
1735608 42.57 74.88 -31.43 6045 35.80 1073 6641 .08 --- PEAK 1 73%6.08 42.65 74.88 -31.35 60.53 35.88 1273 664l 8.0 - --- PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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samanas. FCC TEST REPORT

Report No. : FR452305A

Mode Band Edge - L
U-NII-1_5.15-5.25 802.11a_CH48 5240MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
2
18 138 1
175 975
"3 B3
LT U U-2A N2
. ; WWWWWW
Y 488
Peak
0 325
163
183
[ 1000 20, . 4600, 5800, 7000
5000 5048, 5096, 44, Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp  Aux Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor -
- Wiz dBud/n dBuv/m B BV dBfw B B B e deg
MWz dBuv/m dBuV/m  dB BV dBm A8 4B B 1 284600 11121 -oeeee weeees 10855 3.3 7.0 3693 0.00 161 Bl Pesk
1 5089.76 58.85 74.80 -15.15 50.69 3435 10.55 36.74 0.80 1 5240.00 117,85 ==--ee seeees 109,20 34.49 10.68 36.52 .00 181  BLPEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 138 2
1
175 975
"3 B3
850 §5.0
UNLALNLALNLZCVG) A I AN ALY
N | ) J,,_/—/J
Av
g s 125
163
183
[ 1000 20, . 4600, 5800, 7000
5000 5048, 5096, 44, Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Limit Read At Cable Preamp  Aux freg Llevel Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor

Mz duV/m dBuv/m  dB dBwV dBm B 4B dB
1 5e90.00 46.22 4.0 -7.78 38.06 34.35 10.55 3674 0.00

Mz dBuv/n dBuv/m B B dBfm B B B o deg
9.8 33 7.0 3693 om0 16l Bl Average
99.63 34.49 10.68 36.52 0.80 161 81 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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samronas. FCC TEST REPORT Report No. : FR452305A

Pol. Horizontal Fundamental
1H|.M(dmlwml
134 \”
915 \W
iy U-HI-A-U-N-2A-ULAI-2C
654 |
M, !
L ANRIL T IS PR
il Aot bbby el
Peak Blank
1§
163
5240 5264, 51 S 5416 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 545,14 56.78 7400 -17.22 47.47 3469 10.84 3622 0.0 161 Bl PEM

Lol

134

W [RUERERIN BT
a4 — 1

Av Blank
9 18

163

5240 5264, 5326, 5372 5416, 5460
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5389.38 45.68 5400 -8.32 36.59 34.63 10.77 3631 .80 161 81 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C115 of C120
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samanas. FCC TEST REPORT

Report No. : FR452305A

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11a_CH48_5240MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
2
1
138 1138
175 95
"3 i3
= UNHANI-2AUNI-C
850 850
u e s
a8 : M
Peak
0 5
163
163
[ 100 2200. 0. 4500, 5600. 7000
5000 5048. 5096, S84, 5192 5240 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Gable Preanp  Aux Mos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Renark -
- Mz dBuv/n dBuv/m B B dBfm B B B o deg
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 245200 113,03 ---evm ooeee 19,34 240 7.2 3692 0.0 175 174 Peak
1 569488 59.27 74.00 -14.73 5118 34.35 10.55 3673 0.6 175 174 PEX 2 5240.00 122,16 --eeee eemees 113,48 34.50 10.69 36,51 0.60 175 174 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
fas s z
1
175 95
"3 i3
850 850
UL INICG) LA Z NG
89 T L
Av
g s 5
163
163
[ 100 2200. 0. 4500, 5600. 7000
5000 5048. 5096, S84, 5192 5240 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read At Cable Preamp  Aux APos TPos fre Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 593.84 47.86 54.00 -6.14 39.69 3435 10.55 3673 .00 175 174 AVERAGE

Mz dBuv/n dBuv/m B B dBfm B B B o deg
100.54 3240 700 %92 om0 13 174 Aerage
15,02 34.49 10.68 36.52 0.88 175 174 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2ADZRBEACON19
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Pol. Vertical Fundamental

Lol

134 {)\

)

U-HIA-U-H-2A-UI-2C

650 I 1

M0 i it It s A Al M
8 \WWN Wity J‘JY'A f r\“ ,“”A‘VUM MWW WWM‘W'

Peak Blank
35
163
540 5284, 538, 5312, 5416, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5397.% 59.30 74.00 -14.70 50.19 34.64 10.77 3638 0.0 175 174 PEM

Lol

134

\ U-NA--A0-2-U-HI-2C AV
f

“ B T

Av Blank
9 18

163

5240 5264, 5326, 5372 5416, 5460
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 539.42 49.06 S4.00 -4.94 39.95 3464 1077 3638 @00 175 174 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
iy -HI1-U--2A 0402 i U-HIA-U-H-24-0-40-2C
S _1 T S RNy
1 B N1 28N 2CHAVG) 1 B 1 UNIEEUN2A- - 2CHAVG)
ol 1
Peak s A i s
Avg 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10480.00 44.55 08.20 -23.65 5B.40 37.48 15.56 66.09 @.00 ---  --- PEAK 1 1p480.00 45.04 68.20 -23.16 58.89 37.48 15.56 66.89 @.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C118 of C120
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Mode Band Edge - L

U-NII-8_6.875-7.125_802.11BE EHT20_CH233_RU52*4_7115MHz

ANT CDD 184T
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) il e
1138 13 ! 2
a5
95 3 i
o | Wi P Wil e
8.3
i3 W |
Gl o
w WW
48
Peak 29
125
16.3
163
1000 2800, 4600, 5400, 200, 10000
[ Frequency (MHz)
7085 . 14, T81. i} T245
Frequency (MHz) .
Linit Read  Ant Cable Preamp  Aux APos Thos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark W gl B 6 dw B & @ B o dg
- 1 24355 118,71 —----- ---o- 108,12 3.7 7.18 3.9 .00 108 4B Pesk
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 523,50 10846 ------ -me 59,80 3449 10.69 36.52 0.00 108 43 Pesk
1 71525 77.60 88.20 -10.60 67.13 35.70 12.62 37.85 0.0 108 4B PEMK 3700708 9.3 s oo BLEL 35.70 1260 7.8 0.00 108 43 Pesk
11ﬂLe\leI (dBuVim) yLevel 6BuVIT)
1138 134
1 2
075 075
3
8.3

i3 m ﬂ WIFLGE(AVE)
I WELGE[AVE) 850

i il Byl
s JWW

Avg 325
125
163
163
1000 2800. 4600, 400, §200. 10000
[ Frequency (MHz)
7085 . 14, T81. i} T245
Freency (e Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos -
freg Level Line Margin Level Factor Loss Factor Factor Remark Iz dduy/m dBuv/m B M8 dB/m A8 B dB o deg
- L 43550 109,39 --ooov -oeoen 9.8 3 T8 6.9 000 18 4 Mersge
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 SM350 99.66 --o--- -eeee- 9.00 34.49 10.69 36.52 0.00 108 43 Average
1 715.60 67.75 68.20 -0.45 57.28 35.70 12.62 37.85 0.0 108 45 AVERAGE 3710708 BLOL -m-es e LA 3570 1260 3185 Q.08 108 45 Average
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Mode Band Edge - L

U-NII-8_6.875-7.125_802.11BE EHT20_CH233_RU52*4_7115MHz

ANT CDD 184T
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) il e
' 2
134 134
95 !
i1 ‘ i
. Wi P Wil e
81 |
i3 Uw
850
850 Lot o bt Kttt
LI
48
Peak 29
125
163
163
1000 2600. 4600, 6400, §200. 10000
[ Frequency (MHz)
7085 . 14, T81. i} T245
Frequency (MHz) .
Linit Read  Ant Cable Preamp  Aux APos Thos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark W gl B 6 dw B & @ B o dg
- 1 445,00 11420 ----- - 1NL% 32,39 7.09 3694 0.00 100 240 Pesk
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1523500 118,30 -eeer eee- 10976 .48 10.68 3653 0.00 100 240 Peak
1 7125.60 78.96 88.20 -9.24 68.49 35.70 12.62 37.85 0.0 108 240 PEAK 3O7007.00 99.19 ------ -ees B8.07 35.70 1260 .88 0.00 100 240 Pesk
11ﬂLe\leI (dBuVim) yLevel 6BuVIT)
1138 134 1 i
05 Lk ;
813
i3
{\ WIFLGE(AVG)
WEFLSE(AVG) 850
50 \J .
LI WL“WM
48
Avg 325
125
163
163
1000 2800. 4600, 400, §200. 10000
[ Frequency (MHz)
7085 . 14, T81. i} T245
Freency (e Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos -
freg Level Line Margin Level Factor Loss Factor Factor Remark Iz dduy/m dBuv/m B M8 dB/m A8 B dB o deg
e 1 2445.0 104,10 ------ - 146 3239 7.19 6.9 0.00 100 240 Average
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 5735.00 10920 -moene e 160.58 34.48 10.68 36.53 €.00 108 240 Average
1 715.60 66.46 68.20 -1.74 55.99 35.70 12.62 37.85 0.0 109 240 AVERAGE 3710708 8913 e o 78.8L 3570 1260 3765 Q.00 100 240 Average
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